PRICE LIST OF PURCHASABLE ITEMS FOR F.Y.: 2024-25

.No Part No |Description Cat | Unit |Mkt Price
1 10021255 |ASSY BASE DOOR (MOD.) P 01 (3748.00

2 10021498 |MAIN BASE SEMI MACH P 01 |370620.00
3 10030050 |ASSEMBLY MAIN CONNECTING ROD P 01 (98158.00
4 10031066 |HALF BUSHING 10150043&10150055 P 01 [3124.00

5 10031212 |PISTON RING SET F.E. P 01 |6694.00

6 10031558 |PISTON RINGS SET (3-RING VER.) P 01 |20670.00
7 10031662 |CYL.LIN.KIT (LINER+F.RING+SLEE P 03 |57968.00
8 10040225 |ASSEMBLY COVER VALVE LEVERS P 01 |3759.00

9 10040353 |CYLINDER HEAD ASSY.(LESS VALVE P 01 (135242.00
10 10040407 |PUSH ROD ASSY (CONV.PRESS.END) P 01 |1078.00
11 10040468 |PUSH ROD ASSY(STIFF.PRESS.END) P 01 (1202.00
12 10050024 |NOZZLE & HOLDER ASSY ( BG ) P 01 |19487.00
13 10050140 |F.P.CONT.LINKAGE RS TO LS P 01 (14299.00
14 10050565 |BRACKET ASSLY F O FILTER P 01 |1953.00
15 10050693 |FUEL INJECTION PUMP P 01 |55806.00
16 10050772 |F P CONTROL SHAFT ASSY P 01 |47490.00
17 10050814 |STRAP ASSY P 01 |1999.00
18 10050875 |LEVER, AIR DAMPER ASSLY P 01 |1808.00
19 10050942 |GEAR CASING & SUPPORT P 01 (226627.00
20 10051703 |FUEL INJ.TUBE P 01 |6826.00
21 10051820 |ASSEMBLY COVER F.P.SUPPORT P 01 (4511.00
22 10051960 |HANDLE TRIP LEVER SHAFT ASSLY P 01 |3656.00
23 10052094 |ASSLY LONG LIFE SEC.F.O.FILTER P 01 |8165.00
24 10052136 |ASSY F P CONT.LEV.DOUBLE SPRIN P 01 |142244.00
25 10052197 |18 MM DOUBLE HELIX F | PUMP P 01 (115237.00
26 10052320 |LONG LIFE PRIM.FILTER ELRMENT P 01 |8498.00
27 10052331 |LONG LIFE SECOND.FILER ELEMENT P 01 (4975.00
28 10060029 |FITTING AT L O HEADER P 03 |2584.00
29 10060315 |PIPEL O PUMP TO L O COOLER P 01 |12532.00
30 10060431 |SUPP/RT L D FIL TERS P 01 |12640.00
31 10060479 |PIPE L O COOLER TO KILPFELVL P 01 |6895.00
32 10060509 |PIPE LO PUMP TO LO COOLER P 01 |2451.00
33 10060510 |TUBE (LO STRAIN.TO VL GEAR HEA P 01 |6389.00
34 10060534 |OIL PAN ASSEMBLY P 01 |12125.00
35 10060649 |MTG PAD ASSEMBLY P 01 |966.00

36 10061307 |L O COOLER ASSY P 01 |190302.00
37 10061769 |BRACKET ASSY INDGE VENT BLOWER P 01 |3559.00
38 10065052 |FLEX.HOSE ASSY.TEFLON(P.T.F.E) P 01 |5237.00
39 10065167 |TURBO CHRGR TO FILTER HSG P 01 |16846.00
40 10065179 |PLEATED PAPER FLTR ELEMENT P 01 |703.00

41 10070126 |VICTAULIC COUPLING P 01 |2253.00
42 10071192 |DEAERATOR INSTALL P 03 |16824.00
43 10071696 |SWIVEL TYPE WATER CONNECT. KIT P 03 |1137.00
44 10071817 |WATER CONNECTION PIPING KIT P 03 |20829.00
45 10080168 |BRACE ASSY EXH MANIFOLD P 01 |30908.00
46 10080338 |GEN FAN AIR DUCT R S UPPER P 01 |14184.00
47 10080480 |HOUSING AFTER COOLER P 01 |34826.00
48 10080612 |DUCT INLET AFTER COOLER WELDI P 01 |14987.00
49 10080624 |DUCT OUTLET AFTER COOLER P 01 |11690.00
50 10081318 |AFTER COOLER BLOWER SUB ASSY P 01 [33367.00




S.No Part No |Description Cat | Unit |Mkt Price
51 10082086 |MOD.TURBO SUPPORT ASSY.(MACH) P 01 (182932.00
52 10082785 |MOD.LAR.AFTER COOLER CORE ASSY P 01 |270867.00
53 10083479 |TUR.CHARGER 3100/3300+ADOP.KIT P 01 |5090032.00
54 10083510 |BOTTOM DUCT P 01 |7862.00
55 10083996 |EX.M.FOLD ASSLY S/ENTRY ABB TU P 01 (681379.00
56 10120026 |VALVE LEVER SUPPORT P 01 |2043.00
57 10120105 |UPPER HOUSING OST MACH P 01 |10916.00
58 10120221 |WATER BRANCH PIPE MACH P 01 |2163.00
59 10120294 |AIR ELBOW MACH P 01 (2379.00
60 10120695 |STRONG BACK MANIFOLD MACH P 01 |1021.00
61 10120981 |BRANCH PIPE WATER PIPE MACH P 01 (2028.00
62 10120993 |PIPE WATER HEADER EXTN MACH P 01 |44556.00
63 10122620 |PIPE UPPER FOR CYL 4,5&6 MACH P 01 (124084.00
64 10122941 |INPELLER W P P 01 |10202.00
65 10124160 |STRONG BACK MACH. P 01 (971.00
66 10124664 |IMPELLER 10" DIA (MACHINED) P 01 |14162.00
67 10130019 |THRUST BEARING CAMSHAFT MACH P 01 |6208.00
68 10130251 |OIL CATCHER MACH P 01 |26435.00
69 10130380 |OIL CATCHER (GEN.END) P 01 (29731.00
70 10130408 |ELBOW CRANK CASE VENT MACH P 01 |6612.00
71 10130974 |FLOATING BUSHING FP LIFTER MAC P 01 |898.00
72 10131670 |SPR LEVER GOV.CONT.LINK.MACHD P 01 |7235.00
73 10140013 |SADDLE INT MAIN BEARING MACH P 01 (71290.00
74 10140037 [SADDLE CTR MAIN BEARING MACH P 01 |94796.00
75 10140694 |SPL CAP SCREW GEN MTG BLK P 01 |10025.00
76 10140712 |BOLT CRANKSHAFT GEAR MACH P 01 |1848.00
77 10142496 |CAP SCR. CR-SHAFT (COURSE THD) P 01 |5335.00
78 10142733 |STEEL CAP PISTON 11.75:1 CR P 01 |96589.00
79 10143014 |STEEL CAP PISTON (3-RING VER.) P 01 |52954.00
80 10143087 |63 TEETH DRIVE GEAR P 01 |21197.00
81 10143099 |42 TEETH DRIVE GEAR P 01 |21339.00
82 10143105 (83 TEETH EXTENSION SHAFT GEAR P 01 [30751.00
83 10143166 |FUEL PUMP CROSS HEAD BODY P 01 (1542.00
84 10150018 |MAIN BEARING SHELL INTER P 01 |5907.00
85 10150020 |MAIN BEARING SHELL CENTRE P 01 (19637.00
86 10150080 |BUSHING CAM SHAFT P 01 |868.00
87 10150092 |BUSHING CONN ROD SMALL END P 01 (1415.00
88 10150109 |BUSHING LIFTER PUSH ROD P 01 [324.00
89 10150110 |BUSHING VALVE LEVER P 01 (258.00
90 10150134 |BUSHING F P CONT SHAFT BRKT P 01 |545.00
91 10150158 |BUSHING OST LEVER ARM SHAFT P 01 |886.00
92 10150201 |NEEDLE BEARING LEVER ASSY P 01 |133.00
93 10150262 |BALL BEARING IDLER SHAFT P 01 |2303.00
94 10150274 |ROLLER BEARING IDLER SHAFT P 01 |12463.00
95 10150286 |NEEDLE BRG. GOV DRIVE LINKAGE P 01 |248.00
96 10150687 |NEEDLE BRG.TORRINGTON B 1012 P 01 |2480.00
97 10150845 |BUSHING(X-HD LIFTER) P 01 |1854.00
98 10160050 [SPRING LARGE L O STRAINER P 01 |518.00
99 10160073 [SPRING L O STRAINER P 01 |169.00
100 10160085 |SPRING BASE DOOR EXPLOSION P 01 |160.00
101 10160115 |[SPRING AIR & EXHAUST VALVE P 01 |566.00




S.No Part No |Description Cat | Unit |Mkt Price
102 10160140 |TORSION SPRING OST P 01 (2816.00
103 10160220 [SPRING OUTER FP CROSS HEAD P 01 [327.00
104 10160310 [SPRING AUX FP CROSS HD P 01 |348.00
105 10160334 |SPRING TORSION GOV CTL.LINKAGE P 01 |2043.00
106 10170110 |GASKET WP TO BRG FRAME P 01 (122.00
107 10170133 |[STAT-O-SEAL BASE COVER ASSY P 01 |253.00
108 10170170 |GASKET COVER FP SUPPT P 01 (31.00
109 10170194 |GASKET F O FILTER P 01 [36.00
110 10170236 |GASKET COVER PLATE TO DOOR P 01 (181.00
111 10170248 |GASKET BASE DOOR P 01 |155.00
112 10170297 |GASKET WP SEAL PLATE P 01 (44.00
113 10170339 |GASKET WP DISCHARGE PIPE P 01 [39.00
114 10170479 |GASKET MANIFOLD TO CYL HEAD P 01 (124.00
115 10170583 |GASKET BR PIPE TO WATER OUTLET P 01 |52.00
116 10170601 |GASKET FP SUPT COVER P 01 (124.00
117 10170613 |GASKET AIR ELBOW TO CYL BL P 01 |155.00
118 10170662 |GASKET LO DEPTH GAUGE P 01 (44.00
119 10170674 |GASKET BASE COVER P 01 |133.00
120 10170704 |GROMMET PUSHROD SLEEVE P 01 (74.00
121 10170741 |GROMMET FUEL PUMP SUPT COVER P 01 |145.00
122 10170753 [STOPPER FP COVER GROMMET P 01 (14.00
123 10170765 |OIL SEAL FOR TRIP LEVER SHAFT P 01 |347.00
124 10170777 |OIL SEAL FOR OST LEVER ARM P 01 (217.00
125 10170789 |OIL SEAL CONT SHAFT GEN END P 01 |347.00
126 10170819 |O RING F I TUBE TO CYL HD P 01 |45.00
127 10170820 |O RING AFTER COOLER CTR PL TO P 01 |451.00
128 10170832 |O RING NOZZLE HOLDER TO CYL HD P 01 (11.00
129 10170844 |SEAL WATER PUMP P 01 |5168.00
130 10170856 |GASKET BETWEEN LOP PL. & BASE P 01 (191.00
131 10170870 |GASKET FLANGE AT KLIPFEL VALVE P 01 |46.00
132 10170881 |GASKET COVER TO CYL BL P 01 |168.00
133 10170893 |GASKET INS COVER TO GEAR COVER P 01 [38.00
134 10170923 |GASKET PIPE TO LOP & COOLER P 01 |45.00
135 10170935 |GASKET PIPE TO VALVE P 01 |79.00
136 10170959 |GASKET FAN DRIVE P 01 |169.00
137 10170960 |GASKET COVER FAN DRIVE P 01 |45.00
138 10170972 |GASKET FAN DRIVE TO CSG P 01 |146.00
139 10170984 |GASKET OIL SEAL TO CSG P 01 [34.00
140 10170996 |GASKET FILLER PLATE TO HSG P 01 (341.00
141 10171009 |GASKET FILLER PLATE TO HSG P 01 |601.00
142 10171010 |GASKET FOR OIL CATCHER P 01 |795.00
143 10171022 |GASKET BET CYL BL WATER INLET P 01 |66.00
144 10171034 |GASKET CYL BL TO TURBO SUPT P 01 |786.00
145 10171046 |GASKET GEAR COVER TO CYL BL P 01 |786.00
146 10171060 |GASKET BET SUPT & GEAR CSG P 01 [45.00
147 10171071 |GASKET HOUSING TO SUPPT P 01 |1014.00
148 10171125 |GASKET BLOWER TO GEAR CSG P 01 |394.00
149 10171149 |GASKET ELBOW TO CYL BL P 01 |80.00
150 10171198 |GASKET DRAIN PIPE TO CYL BLOCK P 01 |121.00
151 10171216 |OIL SEAL FOR SHAFT P 01 |2170.00
152 10171228 |OIL SEAL FAN SHAFT FAN END P 01 |786.00




S.No Part No |Description Cat | Unit |Mkt Price
153 10171230 |O RING BRG HOUSING TO GEAR COV P 01 (169.00
154 10171253 |O RING OIL INLET FITTING P 01 |115.00
155 10171265 |O RING ON SHAFT P 01 (84.00
156 10171277 |O RING ON SPLINE SHAFT P 01 |88.00
157 10171289 |'O' RING UPPER RETAINER P 01 (26.00
158 10171307 |GASKET 2 1/2 IN FLEX PIPE COUP P 01 |103.00
159 10171332 |GASKET HIGH MTD L O STRAINER P 01 (72.00
160 10171356 |O RING P 01 |192.00
161 10171400 |GASKET DUCT OUTLET A/C HSG P 01 (1322.00
162 10171411 |GASKET DUCT INLET A/C HSG P 01 |1567.00
163 10171526 |O RING P 01 |562.00
164 10175180 |GASKET LUB OIL STAINER P 01 [41.00
165 10175283 |GASKET TURBO FILTER P 01 (27.00
166 10175295 |GASKET P 01 |67.00
167 10175842 |GASKET KIT (COPPER) P 03 (2764.00
168 10175880 |MODIFIED OIL SEAL WATER PUMP P 01 |1499.00
169 10175910 |GASKET (CY.HD TO COV.VALVE LEV P 01 (186.00
170 10175921 |[SEALING RING (FOR CYL LINER) P 01 [317.00
171 10176056 |KIT FOR GASKET (COPPER) P 03 |11369.00
172 10176068 |KIT FOR GASKET (FLEXITALLIC) P 03 |7247.00
173 10176070 |KIT FOR GASKET (RUBBER) P 03 |9674.00
174 10176093 |KIT FOR GASKET (SHEET PACKING) P 03 |16660.00
175 10181143 |GUARD GEN AIR FAN P 01 (3472.00
176 10181155 |GUARD GEN AIR FAN P 01 |3086.00
177 10190089 |LOCKING PLATE F P LEVER FULCRU P 01 (241.00
178 10191343 [LOCKING BAR (EXP.DOOR ON BASE) P 01 |2849.00
179 10191367 |BAR (BASE COVER) P 01 |505.00
180 10192025 |COVER IDLER SHAFT FAN DRIVE P 01 |406.00
181 10193753 |TIMING POINTER TDC & FUEL INJ. P 01 (1422.00
182 10194101 |BRKT EXH MANIFOLD P 01 |2351.00
183 10210015 |SPL DOWEL FUEL CAM ROLLER PIN P 01 (11.00
184 10211809 |[SPLINE SHAFT FAN DRIVE P 01 |5064.00
185 10211810 |[SHAFT FAN DRIVE MACH. P 01 (35714.00
186 10212267 |PIN CONTROL LINKAGE P 01 |3825.00
187 10215311 |SHAFT GOV CONT LINKAGE P 01 (2377.00
188 10216480 |CAM SHAFT (CYL 1&2) X32 31/32" P 01 |151456.00
189 10216492 |CAM SHAFT(CYL 3&4) X 321/2"LG P 01 |145923.00
190 10216509 |CAM SHAFT(CYL 5&6)X 41 1/32"LG P 01 |143089.00
191 10217538 |MOD.STUD-BOLT M B INTERMEDIATE| P 01 (5581.00
192 10217680 |AD.SCREW LIFTER F.P.C.H.FORSTIFFER P 01 |556.00
193 10220045 [SPRAY NOZZLE CAMSHAFTGEAR P 01 |798.00
194 10220069 [SPRAY NOZZLE CAMSHAFTGEAR P 01 |588.00
195 10220070 |SPL NUI F P CROSSHDLIFTER P 01 |87.00
196 10220240 |CONNECTOR F O HEADER P 01 |651.00
197 10220264 |CAP SCREW SHROUDED EXH MANIFOL P 01 |3535.00
198 10220604 |BOLT BASE COVER P 01 |178.00
199 10220719 |MOD.NUT INTERMEDIAT M B STUD P 01 |1009.00
200 10221256 |PLUG 2"-8 THDS P 01 |2707.00
201 10221396 |MOD.NUT CENTER M B STUD P 01 |434.00
202 10230397 |SLEEVE PUSH ROD P 01 |225.00
203 10236211 |[NON RETURN VALVE P 01 |1161.00




S.No Part No |Description Cat | Unit |Mkt Price
204 10240020 |RETAINER GROMMET F O HEADER P 01 (46.00
205 10240196 |ELEMENT L O STRAINER P 01 |5728.00
206 10240263 |SLINGER WAETER PUMP P 01 (562.00
207 10240287 |TAPER DOWEL O S TRIP P 01 [83.00
208 10240299 |TAPER DOWEL LEVER ARMTO SHAFT | P 01 (117.00
209 10240317 |WASHER EXH MANIFOLD P 01 |27.00
210 10240330 |DOWELPIN O S TRIP P 01 (162.00
211 10240469 |SPECIAL KEY CAM SHAFT TO GEAR P 01 [392.00
212 10240573 |PIN ROD END TO TRIP LEVER P 01 (1106.00
213 10240585 |SPRING LATCH P 01 |1112.00
214 10240688 |SHIMS UPPER GEN TO BLOCK P 01 |5318.00
215 10240810 |CORE AFTER COOLER P 01 |162520.00
216 10240858 |RELIEF VALVE P 01 (12916.00
217 10240950 |FLEXIBLE SHAFT FOR OST (6CYL) P 01 |2843.00
218 10241619 |CAP SCREW P 01 |2385.00
219 10241670 |FUL FLO VALVE P 01 |13926.00
220 10244372 |CENTRIFUGAL OIL FILTER P 01 |83430.00
221 10244384 |INCONEL VALVE 450 (EXHAUST) P 01 |10967.00
222 10245649 |CONNECTOR UPPER(BELLOW TYPE) P 01 |15499.00
223 10245650 |CONNECTOR LOWER (BELLOW TYPE) P 01 |15162.00
224 10245807 |AIR VALVE 30 DEG P 01 |1625.00
225 10250037 |NAME PLATE L O PUMP P 01 |94.00
226 10250049 |NAME PLATE WATER PUMP P 01 (184.00
227 10270061 |BOLT SOCKET HEAD P 01 |46.00
228 10272008 |THERMAL INSU. (LOCOGUARD KIT) P 01 (154762.00
229 10272367 |CLAMP KIT FOR 6 CYL ENGINE P 03 |3185.00
230 10272392 |KIT FOR HOSES (L.O.CIRCUIT) P 03 |7968.00
231 10272574 |HOSE ASSLY L O DR. C F TO BASE P 01 |4971.00
232 10272768 |KIT FOR SP.CAP SCREW (ES-6 CYL P 03 |5325.00
233 10272793 |KIT FOR NUTS (ES-6 CYL) P 03 |10649.00
234 10272800 |KIT FOR WASHER (ES-16 CYL) P 03 |26871.00
235 10272835 |KIT FOR CAP SCREW (ES-16 CYL) P 03 |184997.00
236 10272859 |KIT FOR CAP SCREW (ES-6 CYL) P 03 |53247.00
237 10272860 |KIT FOR HARDWARE (ET) P 03 |44727.00
238 10272940 |KIT FOR HOSES (F.0.CIRCUIT) P 03 |6267.00
239 10272975 |CASTING KIT FOR LUBE OIL ASSLY P 03 |43200.00
240 11022693 |AXLE BOX ASSLY KIT P 03 |1414061.00
241 11032753 |HT CTR.BUFFER COUPLER P 01 |219809.00
242 11033538 |MODIFIED F O FILL.CAP ASSY P 01 |3519.00
243 11050238 |PROPELLER SHAFT ASSY. P 01 [31530.00
244 11051607 |FAN DRIVE UNIVERSAL P 01 [33738.00
245 11053677 |FRONT TRACTION MOTOR BLOWER P 01 |53716.00
246 11055420 |L O FILT.ASSY DISH BOTTOM TYPE P 01 |53933.00
247 11055870 |TMB REAR P 01 |136990.00
248 11061200 |VICTAULIC COUPLING 3 IN P 01 |1382.00
249 11065096 |ANGLE COCK 11/4" BALL TYPE P 01 [3318.00
250 11068565 |PIPE FITTING LO PUMP TO FLANGE P 01 |10770.00
251 11068589 |PIPE FITTING FLANGE(AFT.EX.JT) P 01 |14469.00
252 11071278 |PIPE FITTING P 01 |6676.00
253 11078157 |COMP. SET OF PIPES & PIPE ASM (PIPf P 01 |104316.00
254 11079812 |[SET OF SS PIPE ASSEMBLIES P 03 |277210.00




S.No Part No |Description Cat | Unit |Mkt Price
255 11103942 |COMP SHIM P 01 |258.00
256 11105999 |RADIATOR FAN GEAR BOX SHIM P 01 [383.00
257 11120526 |LINER P 01 |606.00
258 11120540 |STOP BLOCK P 01 |683.00
259 11120551 |STOP BLOCK P 01 (1119.00
260 11123310 |RESILIENT LINER P 01 |1797.00
261 11126309 |COMP SPACER 1 1/2IN THICK P 01 (1314.00
262 11128665 |EYE BOLT P 01 |535.00
263 11160779 |PIN 28 DIA X 104 MM LG P 01 (349.00
264 11161656 |NUT P 01 |2111.00
265 11161670 |NUT 13/4"-16 UN 3B P 01 |949.00
266 11162041 |STEM ROD 2" ANGLE RELIEF VALVE P 01 |2026.00
267 11164268 |EQUALIZER PIN P 01 |651.00
268 11172551 |WASHER P 01 |104.00
269 11180146 |FITTING P 01 |1566.00
270 11189575 |MNS PIN P 01 |880.00
271 11190139 (KEY P 01 |630.00
272 11190140 |UNIVERSAL END KEY P 01 |482.00
273 11190152 |KEY 3/4 IN SH BAR P 01 |248.00
274 11230010 |CAP BOLT P 01 |1449.00
275 11230022 |CAPBOLT2IN P 01 |1946.00
276 11230095 |CLEVIS P 01 |1575.00
277 11230101 |CLEVIS P 01 |962.00
278 11246686 |DAMPER BKT SUPP.PLATE SHORT EN P 01 |5166.00
279 11246698 |DAMPER BKT SUPP.PLATE LONG END P 01 |5288.00
280 11250010 |LIFTING & JACKING LUG(MACHINE) P 01 |12875.00
281 11250112 |[FACING P 01 [3223.00
282 11250227 |RAD.FAN SHAFT BEARING HSG FIN. P 01 |13513.00
283 11250252 |FAN HUB CAP P 01 |7920.00
284 11250318 |ANGLE BRACKET COUPLING P 01 |1070.00
285 11250331 |BODY P 01 [3391.00
286 11250343 |SPRING HOUSING/MACH P 01 |3508.00
287 11250525 |TMB PULLEY BACK MACH P 01 |10590.00
288 11251979 |PULLEY TM BLOWER P 01 |9546.00
289 11253113 |CENTRE PIVOT PIN (FINISH CAST) P 01 |87597.00
290 11270019 |BONDED SAND WITCH MOUNTING P 01 |6375.00
291 11270032 [T M AIR DUCT BOOT P 01 |6958.00
292 11270287 |GASKET LUBE OIL FILTER P 01 |1333.00
293 11270421 |GASKET 1/16 INX5.1/2 SQ P 01 |52.00
294 11270433 |GASKET ENGINE COOLING P 01 |46.00
295 11270457 |GASKET F OIL FILTER FLANGE P 01 |96.00
296 11270469 |GASKET P 01 |64.00
297 11270536 |GASKET ENG CRANK CASE VENT P 01 |181.00
298 11270548 |GASKET ENG SUMP DRAIN P 01 |483.00
299 11270550 |GASKET FLEXIBLE COUPLING P 01 |193.00
300 11270561 |GASKET ANGLE RELIEVE VALVE P 01 |27.00
301 11270688 |RUBBER WASHER FLG OFFSET ELBOW| P 01 |16.00
302 11270706 |BONDED SANDWICH MOUNTING P 01 |5416.00
303 11270720 |T M AIR DUCT BOOT P 01 |7098.00
304 11270895 |V BELT B-78 (Cogged) TYPE P 01 |1240.00
305 11270901 |[CONNECTION SLEEVE P 01 |1235.00




S.No Part No |Description Cat | Unit |Mkt Price
306 11271000 |GASKET ENGINE COOLING P 01 (483.00
307 11272697 |COGGED RAW EDGE V-BELTS BACK P 01 |1034.00
308 11272703 |FLEX DUCTING HOSE 18" LG P 01 |4593.00
309 11272715 |FLEXIBLE DUCTING HOSE 42" LG P 01 |8438.00
310 11273446 |SIDE BEARER P 01 (20463.00
311 11275649 |INSULATION FOAM 1829 X914 X50 P 31 (2457.00
312 11275753 |WEATHER STRIP P 22 |747.00
313 11275868 |SPRING PAD P 01 |2015.00
314 11276319 |SPRING PAD P 01 |2608.00
315 11276332 |COMPOSITE BLOCK P 01 |43882.00
316 11282575 [COUPLING 3/8 IN ISO-ISO P 01 |186.00
317 11282605 |COUPLING 1/2" ISO-ISO P 01 |219.00
318 11282617 |COUPLING-1/2" ISO-NPT P 01 (517.00
319 11282630 |COUPLING 3/4" ISO-ISO P 01 |284.00
320 11283130 |RED COUPLING 1/2"X3/8" ISO ISO P 01 (272.00
321 11283166 |RED COUPLING 1/2"X3/8" NPT NPT P 01 |579.00
322 11283178 |RED COUPLING 3/4"X1/4" 1SO I1SO P 01 |180.00
323 11283210 |RED COUPLING 3/4"X3/8" ISO ISO P 01 [328.00
324 11283269 |RED COUPLING 3/4"X1/2" I1SO NPT P 01 |255.00
325 11283452 |RED COUPLING 1 1/4"X1/2"1SOISO P 01 |830.00
326 11283531 |RED COUPLING 1 1/4"X1" 1SO ISO P 01 |405.00
327 11284547 |ELBOW 1/4"X90 DEG ISO-ISO P 01 |114.00
328 11284602 |ELBOW 1/2"X90 DEG ISOISO P 01 |775.00
329 11284638 |ELBOW 3/4" X 90 DEG ISO-ISO P 01 |153.00
330 11284663 |ELBOW 1"X 90 DEG ISO-ISO P 01 |379.00
331 11284699 |ELBOW 1.1/4"X90 DEG ISO-ISO P 01 |612.00
332 11284717 |ELBOW 1 1/4"X90 DEG NPT-NPT P 01 |956.00
333 11284729 |ELBOW 1 1/2"X90 DEG ISO-ISO P 01 |870.00
334 11284742 |ELBOW 1 1/2X90DEG NPT-NPT P 01 (1352.00
335 11285278 |RED ELBOW 3/4X1/2X90DG. NPTISO P 01 |193.00
336 11285412 |RED ELBOW 1X3/4"X90DG. ISOISO P 01 |209.00
337 11286623 |ELBOW 1/2"X45 DEG-MI NPT NP P 01 |217.00
338 11286714 |ELBOW 1 1/4"X45 DEG NPTNPT P 01 (704.00
339 11287081 |TEE 1/4" NPT-ISO-ISO P 01 |127.00
340 11287226 |TEE 1/2 IN NPT-NPT ISO P 01 (245.00
341 11287238 |TEE 1/2" ISO-ISO-NPT P 01 [354.00
342 11287317 |TEE 1" I1SO-ISO-ISO P 01 |4134.00
343 11287391 |TEE 1 1/4" NPT-NPT-NPT P 01 |923.00
344 11288395 |RED TEE 1/2X1/2X3/8 NPTISONPT P 01 |320.00
345 11288450 |RED TEE 3/4X1/2X1/2 NPTNPTNPT P 01 |284.00
346 11288814 |RED TEE 1 1/4X1X1 1/4ISOISOISO P 01 |1002.00
347 11289016 |UNION SOCKET 1/4 IN ISO P 01 |117.00
348 11289030 |UNION SOCKET 1/2 IN ISO P 01 [333.00
349 11289041 |UNION SOCKET 3/4 IN ISO P 01 |412.00
350 11289053 [UNION SOCKET 1IN ISO P 01 |622.00
351 11289065 |UNION SOCKET 11/4 IN ISO P 01 |860.00
352 11289089 |UNION SOCKET 2" ISO P 01 |1590.00
353 11289211 |UNION ELBOW 1/4"X90 DEG. P 01 |298.00
354 11289235 |UNION ELBOW 1/2"X90 DEG P 01 |494.00
355 11289260 |UNION ELBOW 1 1/4"X90 DEG P 01 |1007.00
356 11289284 |UNION ELBOW 2" X 90 DEG P 01 |2066.00




S.No Part No |Description Cat | Unit |Mkt Price
357 11289510 |UNION TEE 1/4IN UNION ON RUN P 01 |383.00
358 11289521 |UNION TEE 1/4" UNION ON OUTLET P 01 |343.00
359 11289569 |UNION TEE 1/2 IN UNION OUT LET P 01 (791.00
360 11289600 |UNION TEE 1 IN UNION OUTLET P 01 |1098.00
361 11290729 |PIPE PLUG 1/8 IN-SQ HD-STLNPT P 01 (94.00
362 11290766 |PIPE PLUG 3/8 IN SQ HD STL NPT P 01 |146.00
363 11290780 |PIPE PLUG 1/2 IN SQ HD STL NPT P 01 (221.00
364 11290869 |PIPE PLUG 1 1/2IN-SQ-HD-STLNPT P 01 |315.00
365 11291059 |PIPE PLUG 3/8 IN SQ HD-CI-ISO P 01 (225.00
366 11304248 |PIPE PLUG 1/4 IN-NPT ALLOY STL P 01 |473.00
367 11304558 |GLOBE VALVE P 01 (1692.00
368 11305022 |HEX BUSHING 3/4 1 PSX1/8 IPS P 01 |848.00
369 11320035 |MALE CONNECTOR 1/4 ODX1/8 PT P 01 (190.00
370 11320047 |MALE CONNECTOR 1/4 ODX1/4 PT P 01 |131.00
371 11320102 |MALE CONN 3/8 ODX3/8 IN PT P 01 (225.00
372 11320163 |MALE CONN 5/8 ODX3/8 IN PT P 01 |1757.00
373 11320199 |MALE CONN 7/8 ODX3/4 IN PT P 01 |364.00
374 11320205 |MALE CONN 1 IN ODX1 IN PT P 01 [391.00
375 11320280 |FEMALE CONN 1/4 ODX1/4 IN PT P 01 (183.00
376 11320357 |FEMALE CONN 5/8 ODX1/2 IN PT P 01 |420.00
377 11320448 |UNION ASSY 3/8 ODX3/8 IN OD P 01 |1155.00
378 11320692 |MALE ELBOW 90DEG 3/8"ODX1/4"PT| P 01 [367.00
379 11320760 |MALE ELBOW 90DEG 5/8"ODX1/2"PT| P 01 |5064.00
380 11320898 |FEMLAE ELBOW90DEG3/80D X1/4PT| P 01 |1757.00
381 11320928 |FEMALE ELBOW90DEG5/80D X1/2 PT| P 01 |388.00
382 11321143 |MALE BRANCH TEE 1/4X1/4X1/4 PT P 01 |1155.00
383 11321167 |MALE BRANCH TEE 3/8X3/8X1/4 PT P 01 |353.00
384 11321295 |FEMALE BRANCH TEE 5/8X5/8X1/2 P 01 |781.00
385 11321386 |TEE UNION 3/8X3/8X3/8 IN OD P 01 |638.00
386 11321520 |MALE RUN TEE3/8X1/4 PT X3/8 IN P 01 |465.00
387 11321556 |MALE RUN TEE 5/8X1/2 PT X5/8IN P 01 (911.00
388 11321714 |REDUCER 5/8 IN OD X3/8 OD P 01 |434.00
389 11325033 |REGULAR COUPLING 3/4 IN P 01 |1034.00
390 11325094 [LONG COUPLING 3/4 IN P 01 |870.00
391 11325239 |ELBOW 1.1/2INX90 DEG P 01 |1502.00
392 11325240 |ELBOW 2" 90 DEG (DRESSER) P 01 |2322.00
393 11325264 |TEE 3/4IN P 01 |1290.00
394 11325598 |FLEXIBLE PIPE COUPLING 3" ID P 01 |1639.00
395 11325630 |COUPLING SINOD CRNZX P 01 |6630.00
396 11325793 |FLEXIBLE PIPE COUPL. 2-1/2" ID P 01 |2650.00
397 11327534 [HOSE ASSY 14 IN LG P 01 |1644.00
398 11327571 |HOSE ASSY 26 IN LG P 01 |1164.00
399 11327625 [HOSE ASSY 31 IN LG P 01 |1240.00
400 11327637 |HOSE ASSY 64 IN LG P 01 |981.00
401 11327649 |HOSE ASSY 44 IN LG P 01 |1394.00
402 11327662 |HOSE ASSY. 21" LONG P 01 |4866.00
403 11327686 |HOSE ASSY 37 1/2" LONG P 01 |2336.00
404 11327698 |HOSE ASSY 32 1/2" LONG P 01 |2631.00
405 11327716 |HOSE ASSY 27 1/2" LONG P 01 |3428.00
406 11327730 |HOSE ASSY 13 1/2" LONG P 01 |1327.00
407 11327753 |HOSE ASSY 44" LONG P 01 |2588.00




S.No Part No |Description Cat | Unit |Mkt Price
408 11327790 |HOSE ASSY 50" LONG P 01 |1397.00
409 11327844 |HOSE ASSY 15" LONG P 01 |627.00
410 11327856 |HOSE ASSY 24" LONG P 01 (743.00
411 11327870 |HOSE ASSY 37" LONG P 01 |947.00
412 11327893 |HOSE ASSY 44" LONG P 01 (1197.00
413 11327900 |HOSE ASSY 42" LONG P 01 |1170.00
414 11328009 |HOSE ASSY 1 1/8"X22 7/16"+NIPP P 01 |2067.00
415 11328083 |AIR HOSE ASSY1/2INX32 3/4IN LG P 01 |2019.00
416 11328101 |AIR HOSE ASSY1 INX32 3/8IN LG P 01 |2048.00
417 11328150 |FEMALE ELBOW 1 1/4 IN X90 DEG P 01 |2085.00
418 11328162 |MALE ELBOW 1 1/4 INX90 DEG P 01 (1444.00
419 11328381 |HOSE ASSY 1/2 INX41 1/2 IN P 01 |1096.00
420 11328460 |AIR BRAKE HOSE CPLNG (BK.PIPE) P 01 (2797.00
421 11328472 |AIR BRAKE HOSE CPLNG P 01 |2677.00
422 11328903 |HOSE 1/4 INX19 IN LG P 01 (1779.00
423 11329166 |HOSE ASSEMBLY P 01 |1290.00
424 11329180 |HOSE ASSEMBLY P 01 |1855.00
425 11329257 |FUEL OIL CROSS OVER HOSE ASSY P 01 |6492.00
426 11329695 |90 DEG MALE ELBOW-1/4 IN P 01 (223.00
427 11329749 |ADAPTER MALE 1/2 INX1/2 IN14 P 01 |227.00
428 11329750 |90DEG MALE ELBOW 1/2 INX1/2-14 P 01 (1159.00
429 11329774 |ADAPTER AEROQUIP P 01 |377.00
430 11329877 |ADAPTER 1 IN MALE PIPE THD P 01 |383.00
431 11329890 |MALE ELBOW 90DEG 5/8"X1/2" P 01 [383.00
432 11329920 |ADAPTER MALE1 1/2X1 1/2MALE TH P 01 (661.00
433 11329944 [90DEG FEMALE ELBOW 5/8"X1/2" P 01 |1159.00
434 11329956 |ADAPTER 5/8"X1/2"-14FEMALE THD P 01 (366.00
435 11340010 |CLAMP ASSY FOR3/8 IN STL PIPE P 01 |58.00
436 11340022 |CLAMP ASSY FOR 3/8"0D CU TUBE P 01 |50.00
437 11340058 |PIPE CLAMP 1" 8 IN LONG P 01 |200.00
438 11340071 |CLAMP ASSY FOR 1 1/4IN PIPE P 01 (192.00
439 11340095 |CLAMP ASSEMBLY 2" P 01 [362.00
440 11340101 |CLAMP ASSY 14IN LG FOR 2IN PIP P 01 |501.00
441 11340113 |CLAMP ASSY FOR 2 1/2IN PIPE P 01 |641.00
442 11340125 |CLAMP ASSY FOR 3" PIPE P 01 |606.00
443 11340289 |CLAMP ASSY P 01 |723.00
444 11340319 |HINGE3X3IN WITH LOOSE PIN P 01 (77.00
445 11349499 |NAME PLATE P 01 |460.00
446 11360227 |BRAKE CYLINDER MOUNTING-Z P 01 (14461.00
447 11360239 |BRAKE CYLINDER MOUNTING-X P 01 |14353.00
448 11360355 |RESERVOIR CONT AIR 2150 CU IN P 01 |8202.00
449 11360409 |RESERVOIR ASSY 110 CU IN P 01 [34149.00
450 11360471 |3 WAY MAGNET VALVE P 01 |7631.00
451 11376533 [3/4 IN DUPLEX CHK VALVE P 01 |5391.00
452 11376545 |F2/C2N/FT FEED VALVE P 01 [36282.00
453 11390050 |PRESSURE REGULATING VAL 3/8 IN P 01 |7051.00
454 11390104 |3/8 IN CHECK VALVE P 01 |5168.00
455 11390130 |CHECK VALVE 1 1/4IN P 01 |2401.00
456 11390153 |DOUBLE CHECK VALVE 24A P 01 |1240.00
457 11390177 |GLOBE VALVE 3/4IN P 01 |8863.00
458 11390189 |GLOBE VALVE11/4IN P 01 |22482.00




S.No Part No |Description Cat | Unit |Mkt Price
459 11390219 |THREE WAY COCK 3/4" P 01 (3721.00
460 11396969 |CUT OUT COCK 1 1/4"(BALL TYPE) P 01 |3158.00
461 11397007 |1/4" CUT-OUT COCK P 01 |1036.00
462 11397020 |[3/8" CUT-OUT COCK BALL TYPE P 01 |1025.00
463 11397032 [3/8" CUT-OUT COCK WITH VENT P 01 (1049.00
464 11397044 |CUT OUT COCK 1/2" BALL TYPE P 01 [3101.00
465 11397068 |CUT-OUT COCK 3/4" BALL TYPE P 01 (4134.00
466 11397081 |CUT-OUT COCK 1" BALL TYPE P 01 [3514.00
467 11397093 |CUT-OUT COCK 1" WITH VENT P 01 (3721.00
468 11397202 |NON RETURN VALVE 1/2"FLAP TYPE P 01 |1623.00
469 11400055 |BALL BEARING MRC\314 P 01 (11515.00
470 11410036 |OUTER COIL MT SPRING P 01 |20207.00
471 11410048 |INNER COIL MT SPRING P 01 (11524.00
472 11410115 |[SPRING 2 IN ANGLE RELIEF VALVE P 01 |1688.00
473 11410164 |[SPRING RADIAATOR P 01 (192.00
474 11410190 |[SPRING P 01 |1420.00
475 11420054 |COUPLING COMPRESSER/GEAR TYPE P 01 |46626.00
476 11420066 |FLEXIBLE COUPLING P 01 |71932.00
477 11420091 |RADIATOR FAN P 01 |80607.00
478 11420170 |SAND CONVEYOR P 01 |2067.00
479 11420236 |PANEL RADIATOR P 01 |555966.00
480 11420273 |FAN RADIATOR P 01 |96713.00
481 11420285 |GEAR TYPE COUPLING P 01 |46363.00
482 11433115 |COUPLING END TO COMP P 01 |228916.00
483 11434466 |T.M.BLOWER FRONT P 01 |55134.00
484 11440041 |OIL CUP P 01 |552.00
485 11440170 |FIRE EXITINGUISHER BKT P 01 (1462.00
486 11440259 |L O FILTER ELEMENT P 01 |8670.00
487 11440302 |AIR STRAINER 1/2 IN P 01 |6751.00
488 11440314 |5/16 IN CHOKE FITTING P 01 |225.00
489 11440363 |OIL CUP P 01 |561.00
490 11440417 |GAUGE FUEL OIL P 01 |5854.00
491 11440430 |(STLBALL3/8IN P 01 |963.00
492 11445476 |4"DUPLEX PRESS.GAUGE(MR &FP) P 01 |5748.00
493 11445490 |SINGLE AIR PRESSURE GAUGE P 01 |8845.00
494 11445506 |AIR FLOW MEASURING GAUGE P 01 |5182.00
495 11445555 |4" CONTROL AIR GAUGE P 01 |5216.00
496 11445889 |WINDOW GLASS P 01 |3083.00
497 11453310 |FLEX.DRESSER COUP. 3"ID 4 BOLT P 01 |2480.00
498 11454118 [SAND HOSE 1-11/32"1.D.X20"LG P 01 |1032.00
499 11454222 |STOPPER BOTTOM P 01 |8732.00
500 11457260 |LUBE OIL COOLER (PLATE TYPE) P 01 |243346.00
501 11458010 |ENGINE INERTIAL PRIMARY FILTER P 01 |208246.00
502 11458045 |BAG FILTER MEDIA(RDSO-SK:DP-35 P 01 |14891.00
503 11458227 |MECHANICALLY BONDED RADIATOR P 03 |2935972.00
504 11458525 |TRACTION MOTOR BLOWER REAR P 01 [89915.00
505 11458562 [SUN VISOR P 01 |1707.00
506 11459001 |KIT FOR CONT.DESK ASSY.(ERGONO P 03 |220756.00
507 11459219 |DANFOSS PRESSURE SWITCH RT-5X P 01 |6547.00
508 11459803 |PRESS.SWITCH P2(4.4-4.7KG/CM2) P 01 |8941.00
509 11459815 |PRESS.SWITCH P1(4.5-4.8KG/CM2) P 01 |5994.00

10




S.No Part No |Description Cat | Unit |Mkt Price
510 11487501 |AIR COMPRESSOR P 01 (992161.00
511 11520334 |BRAKE RIGGING KIT P 03 |495700.00
512 11520346 |AXLE BOX ASSLY KIT P 03 (1787281.00
513 11520760 |BOGIE FRAME ASSLY P 01 |1446902.00
514 11521934 |DAMPER BRACKET ASSLY P 01 (16497.00
515 11522010 |BOGIE FRAME ARRANGEMENT (ATHS)| P 01 |1738600.00
516 11522045 |SPRING SEAT ASSEMBLY P 01 (19766.00
517 11522100 |BRAKE RIGGING KIT (ATHS) P 01 |423601.00
518 11522677 |SAND BOX ASSLY(L.H) P 01 |6399.00
519 11522689 [SAND BOX ASSLY(R.H) P 01 |5575.00
520 11522690 |SANDER BRACKET (L.S) P 01 |3205.00
521 11522707 [SANDER BRACKET (R.S) P 01 |3205.00
522 11522719 |BRACKET P 01 |391.00
523 11522720 |BRACKET P 01 [391.00
524 11530790 |FUEL TANK ASSEMBLY P 01 (423601.00
525 11531356 |PILOT ASSEMBLY P 01 |60150.00
526 11531812 |LADDER APPLICATION MIDDLE P 01 |3853.00
527 11532506 |KIT FOR MR SUPPORT BRACKET P 03 |6823.00
528 11533936 |HAND RAIL ASSEMBLY P 01 |58079.00
529 11535313 |KIT FOR FLOOR FRAME ASSLY P 03 |5644443.00
530 11535325 |KIT FOR IB ASSLY P 03 (1222527.00
531 11543139 |CAB DOOR ASSY. P 01 [36163.00
532 11543413 |CAB STRUCTURE P 01 (475411.00
533 11562626 |PIPE FITTING AFTERCOOLER INLET P 01 |9885.00
534 11563000 |PIPE FITTING P 01 |8878.00
535 11563163 |HOSE ASSLY. P 01 |913.00
536 11566759 |DRAIN HOSE ASSY 37 1/8" P 01 (1487.00
537 11567004 |AIR MANIFOLD (FINS TYPE) P 01 |40763.00
538 11569037 |ASSY.FOR PRIM.F.O FILTER WITH P 01 (15765.00
539 11642002 |FUEL TANK MTG BLOCK 322X90X80 P 01 |3605.00
540 11660089 |MALE CONN. 1/2" OD X 1/2" PT P 01 (298.00
541 11660170 |FEMALE CONNECTOR 1/2"ODX1/2"PT| P 01 |375.00
542 11660296 |MALE ELBOW 1/2"0D X 1/4"PT P 01 |364.00
543 11660429 |UNION TEE 1/2" OD P 01 |1140.00
544 11662840 |AIR EXPRESSOR 3CDB P 01 |910365.00
545 11663042 |BEND 1" X 90 DEGREE P 01 |279.00
546 11663080 |BEND 1 1/4" X90 DEGREE P 01 |309.00
547 11663108 |BEND 2" X 90 DEGREE P 01 [333.00
548 11663121 |SANDER MAGNET VL.WITH BKT. P 01 |9238.00
549 11663236 |LOCO SIDE BUFFER ASSLY P 01 |71959.00
550 11663406 |BRAKE SHOE (L TYPE COMPOSITE) P 01 |937.00
551 11663431 |TRAP ASSLY P 01 |15068.00
552 11663455 |ADAPTER ELBOW 3/4"-14X1 1/16" P 01 |2065.00
553 11663637 |PIPE REDUCER P 01 |41340.00
554 11663716 |HIGH CAPACITY 1/2"REGULATING P 01 |16484.00
555 11663728 |HIGH CAPACITY 3/8"RELIEF VALVE P 01 [11927.00
556 11663765 |FIRE EXTINGUISHER BRACKET P 01 |7812.00
557 11664253 |AIR FILTER ASSY. P 01 [31874.00
558 11664265 |AIR WHISTLE ASSY. P 01 |23969.00
559 11664277 |AL PERFORATED SH 1.2X595X1225 P 01 |1747.00
560 11664289 |FUEL BOOSTER PUMP & BKT.ASSY. P 01 |12505.00

11




S.No Part No |Description Cat | Unit |Mkt Price
561 11664332 |PIPE CLAMP ASSLY P 01 (205.00
562 11664642 |CLAMP ASSLY FOR 1/4" CU TUBE P 01 |70.00
563 11664733 |KIT IRAB-1 PANEL MTD BRAKE SYS P 03 |1390880.00
564 11665312 |DUST COLLECTOR BLOWER RH P 01 |110149.00
565 11665324 |DUST COLLECTOR BLOWER LH P 01 (93881.00
566 11665336 |ARM REST ASSEMBLY P 01 |13580.00
567 11665660 |VER.HYD.DAMPER W/O EQ & CMECH| P 01 (18622.00
568 11665671 |LATERAL HYDRAULIC DAMPER P 01 |18622.00
569 11665725 |HOSE ASSLY.+HOSE FITT.11665737 P 01 |1943.00
570 11665830 |CARBODY FILTER P 01 |175660.00
571 11666304 |KIT FOR DOUBLE FERRULE FITTING P 03 (40481.00
572 11666316 |SINGLE FERRULE ERMETTO FITTING P 03 |13768.00
573 11666328 |SINGLE FERRULE ERMETTO FITTING P 03 (65416.00
574 11667850 |COMPREG SHEET P 01 |6084.00
575 11667928 |ENGINE AIR FILTERATION SYSTEM P 03 |582381.00
576 11667930 |KIT FOR DEAERATOR BRACKET P 03 |15583.00
577 11668180 |CUT OUT COCK 1/2" P 01 |3090.00
578 11668799 |WIPER APPLICATION KIT P 03 |98389.00
579 11669160 |MODIFIED HAND BRAKE P 01 (17466.00
580 11669512 |KIT FOR DOUBLE FERRULE P 03 |42188.00
581 11669548 |KIT FOR CLAMP (LS) P 03 |18805.00
582 11669561 |KIT FOR CLAMP (PIPE SHOP) P 03 |19287.00
583 11669962 |CONT.DESK ASSEMBLY (RS & LS) P 03 |1709804.00
584 11700154 |HOOD OVER ENGINE P 01 |657770.00
585 11700166 |[SHORT HOOD P 01 (145777.00
586 11700178 |RADIATOR COMPARTMENT P 01 |586099.00
587 11810622 |VERTICAL DAMPER P 01 |25556.00
588 11810713 |FILTER CASING ARRGT P 01 |113685.00
589 11810725 |TWINTOWER REGEN.TYPE AIRDRYER| P 01 (310050.00
590 11811699 |[SIDE SASH ASSLY P 01 [32682.00
591 11811717 |DRIVER SEAT ASSLY. P 01 |21636.00
592 11815334 |CUT OFF COCK 1 1/4" WITH HANDL P 01 |5271.00
593 11815516 |BALL TYPE COC 3/8 WITH VENTING P 01 |1006.00
594 11815565 |Fuel Pump Motor P 01 |514679.00
595 12002677 |DB GRID WITH APU DESIGN SHORT P 03 |2583753.00
596 12022263 |TR. ALTERNATOR TYPE TA10102EV P 01 |
597 12080354 |TRACTION MOTOR WITH PININ GR18 P 01 |3875630.00
598 12087841 |GEAR CASE ASSLY P 01 |56244.00
599 12087956 |SUSPN.ARRG ACCR KIT TM 4907BZ P 03 (179414.00
600 12102076 |FUEL PUMP MOTOR 1.5 HP P 01 |73999.00
601 12102120 |3 PHASE A C FUEL PUMP MOTOR P 01 |114776.00
602 12102131 |BLOWER CRANK CASE VENT. P 01 |92725.00
603 12111065 |MCB GOVERNER P 01 |1401841.00
604 12111089 |GOVERNOR P 01 |1258796.00
605 12130205 |MASTER CONTROLLER STICK TYPE P 01 |162269.00
606 12130229 |MASTER CONTROLLER P 01 |513610.00
607 12141082 |BATTERY SWITCH SCH.119 P 01 |12657.00
608 12178019 |ALARM GONG P 01 |3245.00
609 12191450 |ELECTRONIC SP.RECORDER SET P 03 |367038.00
610 12202393 |CONTROL PANNEL P 01 |8721810.00
611 12202423 |AUTO CREEP CONTROL P 01 |986632.00

12




S.No Part No |Description Cat | Unit |Mkt Price
612 12313518 |MICRO SWITCH P 01 |5798.00
613 12319223 |ENGINE CONTROL SWITCH SCH.158 P 01 |4523.00
614 12319247 |HEAD LAMP SWITCH SCH. 161 P 01 (4424.00
615 12319351 |MUSD/GFCO SWITCH-SCH. 165 P 01 |815.00
616 12319399 |CIRCUIT BREAKER 200 AMP P 01 (17977.00
617 12319429 |CIRCUIT BREAKER 150 AMP P 01 |18218.00
618 12319478 |ELECT.WATER LEVEL INDICATOR SW P 01 (15312.00
619 12319491 |TEMP. INDICATOR (ELECTRONIC) P 01 |46363.00
620 12330772 |E BEAM CABLE 1.5MM SQR P 22 (62.00
621 12330814 |E BEAM CABLE 95MM SQR P 22 [2731.00
622 12330826 |E BEAM CABLE 240 MM SQR P 22 |5795.00
623 12340431 |LUG TERMINAL P 01 |201.00
624 12346720 |LUG TERMINAL P 01 (517.00
625 12346780 |LUG TERMINAL P 01 |283.00
626 12346986 |LUG TERMINAL 95 SQ.MM.ST-2) P 01 (222.00
627 12347024 |LUG TERMINAL (240 SQ.MM) P 01 |572.00
628 12347103 |WIRE TERMINAL P 01 |186.00
629 12350485 |TERMINAL BLOCK SCH.122 P 01 |878.00
630 12360016 |LAMP HOLDER BACKELITE P 01 (220.00
631 12360685 |METAL CLAD SOCKET P 01 |744.00
632 12365051 |HAND LAMP P 01 |5063.00
633 12365762 |POWER LED MARKER LIGHT ASSLY P 01 |7441.00
634 12365877 |LED TYPE FL.LIGHT(CONT.UT) P 01 |17259.00
635 12375020 |CABLE MARKER METALIC P 01 |129.00
636 12386017 |REVERSE CURRENT DIODE -SCH.305 P 01 |15162.00
637 12391001 |ALT.MOUNTEDRECTIFIER P 01 |1632893.00
638 12440115 |EDDY.CURRENT CLUTCH P 01 (1507791.00
639 12440127 |EDDY CURRENT CLUTCH SCH 00005 P 01 |1666887.00
640 12442884 |GEAR 74 TEETH P 01 |229906.00
641 12470016 |GUARD BATT SWITCH P 01 |4957.00
642 12479652 |CONN.COVER & CABLE COVER ASSLY P 01 |2296.00
643 12491287 |TAPER ROLLER BRG.ASM.(RWE) P 01 |40567.00
644 12491299 |TAPER ROLLER BRG.ASM.(GWE) P 01 |37863.00
645 12515012 |FLEX CONDUIT 3/4 IN COND P 22 [222.00
646 12516016 |FLEX CONDUIT 1 IN COND P 22 [271.00
647 12519017 |FLEX CONDUIT 2IN P 22 [586.00
648 12520100 |INSPECTION TEE 11/4" P 01 |4349.00
649 12520548 |P.V.C.COND.FITTING KIT 3/4" P 03 |29071.00
650 12520550 |P.V.C.COND.& FITTING KIT 1" P 03 |18603.00
651 12520561 |P.V.C.COND.& FITTNG KIT 1 1/2" P 03 |6954.00
652 12520573 |CONDUIT FITTING KIT P 03 |41340.00
653 12520585 |CONDUIT FITTING KIT P 03 [37133.00
654 12520597 |CONDUIT FITTING KIT P 03 (9644.00
655 12520603 |CONDUIT FITTING KIT P 03 |8172.00
656 12520615 |CONDUIT FITTING KIT P 03 |24229.00
657 12520627 |CONDUIT FITTING KIT P 03 |7774.00
658 12523057 |OUTLET BOX 2 WAY 3/4 IN P 01 |1203.00
659 12523483 |CONNECTION BOX COMPLETE P 01 |2406.00
660 12523495 |CONNECTION BOX P 01 |1254.00
661 12529114 |CONDUIT CLAMP BASE 1-1/4" P 01 |129.00
662 12529205 |HOSE CLIP P 01 |129.00

13




S.No Part No |Description Cat | Unit |Mkt Price
663 12536260 |INSULATOR -SCH.129 P 01 (1163.00
664 12650020 |DB FAN MOTOR ASSEMBLY P 03 |1705277.00
665 12654176 |H.S.TUBE - 1.75" LENGTH 3 1/2" P 01 (271.00
666 12664492 |ELECTRONIC NOTE BOOK P 01 |177873.00
667 15010181 |MACH BOLT 3/4"-10X2 1/4" LG P 01 (295.00
668 15010193 |MACH BOLT 3/4"-10X2 1/2" P 01 |163.00
669 15011203 |MACH BOLT 7/8"-9 X 2 3/4" LG P 01 (266.00
670 15015210 |HEX HD BOLT 3/8 IN-16X3 IN P 01 |283.00
671 15019135 |HEX HD BOLT 7/8 IN-9X1 1/2 IN P 01 (194.00
672 15020216 |BOLT HEX HD 1 IN-8X3 IN P 01 |517.00
673 15030076 |CAP SCREW 5/16"-18 X 3/4" P 01 (14.00
674 15030090 |CAP SCREW 5/16 IN-18X1 IN P 01 |52.00
675 15031070 |CAP SCREW 3/8 IN-16X3/4 IN P 01 (8.00
676 15031093 |CAP SCREW 3/8"-16 X 1" LG P 01 |15.00
677 15031275 |CAP SCREW 3/8IN-16 X 4 1/2" P 01 (48.00
678 15031378 |CAP SCREW 3/8 IN-16X7 IN P 01 |190.00
679 15032152 |CAP SCREW 1/2 IN-13X1 3/4IN P 01 (25.00
680 15032190 |CAP SCREW 1/2"-13X21/2"LG P 01 [36.00
681 15039171 |CAP SCREW 7/8 IN-9X2 IN P 01 (223.00
682 15059054 |HEX HD BOLT 5/16 IN-18X1/2 IN P 01 |14.00
683 15059110 |HEX HD BOLT 5/16"-18X1 1/4" LG P 01 (31.00
684 15059212 |BOLT HEX HD 5/16 IN-18X3" LG P 01 [23.00
685 15061050 |CAP SCREW 1/2"-13 X 1/2"LG P 01 (102.00
686 15061085 |CAP SCREW 1/2"-13 X 7/8"LG P 01 [34.00
687 15063203 |CAP SCREW 3/4 IN-10X2 3/4 IN P 01 (207.00
688 15065273 |BOLT HEX HD 1-8X4 1/2 IN P 01 |273.00
689 15074134 |CAP SCREW STNSTL 1/2"-13X1 1/2 P 01 (193.00
690 15086136 [SOC HD CAPSCREWS5/8IN-11X1 1/2 P 01 [335.00
691 15086239 [SOC HD CAPSCREWS5/8IN-11X3 1/2 P 01 (173.00
692 15090152 |CAP SCREW 5/8"-11 X 1 3/4" P 01 [43.00
693 15090176 |CAP SCREW 5/8"-11 X 2" LG P 01 (64.00
694 15090280 |CAP SCREW 5/8IN-11X4 3/4 IN LG P 01 |244.00
695 15090310 |CAP SCREW 5/8"-11 X5 1/2 IN LG P 01 |365.00
696 15096683 |REAM BOLT 5/8 IN-11X3 5/8 IN L P 01 |637.00
697 15100297 |CLUTCH DRIVE SHAFT BOLT M16X65 P 01 [99.00
698 15100388 |HEX HD.BOLT M-24X130MM P 01 |579.00
699 15100534 |CAP SCREW M-8X1.25X20MM LG P 01 |8.00
700 15151130 |MACH SCREW FL HD -10-24X1-1/2" P 01 [41.00
701 15173033 |M/C SCREW PH RD HD -8-32 X3/8" P 01 [83.00
702 15213110 |[SELF TAP SCREW FL HD -10X1 1/4 P 01 |112.00
703 15260010 |DRIVE SCREW GA 2X1/4 P 01 |98.00
704 15262017 |PK DRIVE SCR - 4X1/4" P 04 |1602.00
705 15264038 [DRIVE SCREW - 6X3/8 IN P 01 |124.00
706 15280081 |STR DOWEL 3/32X7/8 IN LG P 01 |96.00
707 15281097 [STR DOWEL 1/8X1 IN LG P 01 |117.00
708 15284177 |STRAIGHT DOWEL 5/16" X 2" LG P 01 |290.00
709 15285091 |STR DOWEL 3/8IN DIAX1 IN P 01 [34.00
710 15291091 |STR DOWEL HARDENED 1/2" X1" LG P 01 [36.00
711 15292174 |ST DOWEL HARDENED 5/8INX2 IN P 01 |74.00
712 15293075 |TAPER DOWEL\3X3/4 IN P 01 |439.00
713 15296209 |TAPER DOWEL 0.712X2 3/4 IN LG P 01 |367.00

14




S.No Part No |Description Cat | Unit |Mkt Price
714 15299211 |TAPER DOWEL 0.289X3 IN LG P 01 (72.00
715 15311090 |FLAT KEY 3/8INX3/8INX1IN P 01 |68.00
716 15312173 |KEY 1/2X1/2X2 IN P 01 |35.00
717 15313268 |FLAT KEY (CRANK SHAFT GEAR) P 01 |480.00
718 15315034 |KEY WOOD RUFF 1/2X2 3/4 IN P 01 (304.00
719 15321083 |COTTER PIN 3/32X7/8 IN P 01 [45.00
720 15328193 |COTTER PIN 3/8X2 1/2 P 01 (28.00
721 15328211 |COTTER PIN 3/8X3 IN P 01 [28.00
722 15329094 |COTTER PIN 1/8X1 IN P 01 (11.00
723 15330175 |ROLL PIN 3/8INX2 1/4 P 01 [45.00
724 15330229 |SPIROL PIN 1/4IN DIAX3/4IN LG P 01 (29.00
725 15330242 |SPIROL PIN 0.25X1.50 IN LG P 01 |930.00
726 15330266 |SPIROL PIN 0.50X1.00 IN LG P 01 |60.00
727 15330280 |SPIROL PIN 0.50X1.75 IN LG P 01 |413.00
728 15345075 |BIFURCATED RIVET OVAL HD 5MM P 01 (8.00
729 15345087 |RETAINING RING .804 IN I.D. P 01 [8.00
730 15345129 |RETAINGING RING HSG DIA3.75IN P 01 (128.00
731 15345130 [SNAP RING INTERNAL P 01 |248.00
732 15345142 [SNAP RING P 01 |16.00
733 15345178 |RETAINING RING P 01 |105.00
734 15345180 |RETAINING RING HSG DIA4.75IN P 01 |654.00
735 15345191 |RETAINING RING HSG DIA4.75IN P 01 |4095.00
736 15345208 |RETAINING RING P 01 |168.00
737 15350204 |NUT HEX PLAIN 7/8IN-9 P 01 |53.00
738 15363120 |ELASTIC STOP NUT 3/8 IN-16 P 01 |10.00
739 15363144 |ELASTIC STOP NUT 1/2IN-13 P 01 |16.00
740 15366145 |NUT HEX HD 1/2"-13 P 01 |10.00
741 15366169 |NUT HEX HD 5/8"-11 P 01 |14.00
742 15369080 |HEX NUT - 10-24 P 01 (11.00
743 15373125 |ACORN NUT 3/8 IN-16 P 01 |52.00
744 15380099 |HUG LOCK NUT 5/8 IN-11 P 01 |290.00
745 15380105 |HUG LOCK NUTS 3/4IN P 01 |100.00
746 15380506 |NUT 1/2IN-13 STN STL P 01 |183.00
747 15380543 |WING NUT P 01 [331.00
748 15380555 [LOCKNUT 1 IN DIA COND. P 01 (145.00
749 15380804 |HEX HD. NUT M-24 P 01 |103.00
750 15391164 |PLAIN WASHER 5/8" P 04 |373.00
751 15391188 |PLAIN WASHER 3/4 IN P 01 |11.00
752 15393227 |SPRING LOCK WASHER 1" P 01 |15.00
753 15396162 |SPRING LOCK WASHER 5/8" P 01 |7.00
754 15396253 [LOCK WASHER 1.3/8 IN P 01 |103.00
755 15397166 |LOCK WASHER5/8 IN P 01 |122.00
756 15410146 |STIMPSON SCREW WASHER -8 P 01 |10.00
757 15410602 |LOCK WASHER M-24 P 01 |120.00
758 15660060 |HEX HEAD BOLT M-16 X 145 LG P 01 |247.00
759 15660102 |HIGH STRENGTH STRU.BOLT M16X80 P 01 |70.00
760 15669208 |HIGH STRENGTH BOLT M-16X75 MM P 01 |68.00
761 15710014 |HEX. HD.BOLT M 16X60 MM LONG P 01 |114.00
762 15710087 |HEX HD.BOLT M-16 X1.5X45 MM P 01 |135.00
763 15710099 |HEX HEAD SCREW M16X45 MM X2 MN P 01 |54.00
764 15713052 |HEX HD.SCREW DR.HEAD M-24X70LG | P 01 [319.00

15




S.No Part No |Description Cat | Unit |Mkt Price
765 15719029 |SCREW HEX HD M-18X30 LONG P 01 (222.00
766 15719030 |SCREW HEX HD M-18X60 LONG P 01 |71.00
767 15749022 [NUT M-18 P 01 |91.00
768 15755095 |NYLOC NUT M-16 P 01 [23.00
769 15757067 |HEX SLOTTED NUT M-16 P 01 (20.00
770 15790010 |SPRING WASHER M-24 P 01 |120.00
771 15790101 |[SPRING WASHER M-18 B P 01 (10.00
772 16010127 |OIL MANIFOLD ASSLY P 03 |63974.00
773 16020390 |INSERT P 01 (5157.00
774 16020406 |HANDHOLE COVER ASM P 01 |4472.00
775 16020420 |TOP DECK ACCESSORY KIT P 03 |43339.00
776 16020431 |CRANK CASE TUBING KIT P 03 |14962.00
777 16020522 |HANDHOLE COVER ASM P 01 (6131.00
778 16020534 |OIL-PAN MACHINING ASM P 01 |562837.00
779 16030059 [CON ROD ASM FORK P 01 |95623.00
780 16030278 |COVER & SEAL ASSLY. P 01 |57297.00
781 16030333 |FRAME & LATCH ASSLY. LB P 01 |364355.00
782 16030382 |FRAME & LATCH ASSLY. RB P 01 |367053.00
783 16030412 |CAMSH DR HSG MACH ASM P 01 |390663.00
784 16030448 |KIT CAM SHAFT DRIVE END PLATE P 03 |17853.00
785 16030450 |KIT ACCESSORY DRIVE END PLATE P 03 (15220.00
786 16030473 |IDLER STUBSHAFT ASM P 01 |371867.00
787 16030540 |CAM SHAFT BLOCK & CAP ASM KIT P 03 |98989.00
788 16030618 |PISTON RING SET P 03 [38539.00
789 16040144 |ADJUSTER ASM P 01 (1449.00
790 16040156 |RING CYL HEAD P 01 |2703.00
791 16040168 |LUB OIL LINE ASM P 01 (1147.00
792 16050010 |GEAR ASSEMBLY ACC DRIVE P 01 |144690.00
793 16050046 |OVERSPEED TRIP HSG P 01 |43857.00
794 16050101 |ELBOW ASM 5/8 45 HYD P 01 |1219.00
795 16050113 |HOSE ASM P 01 |3628.00
796 16050125 |HOSE ASM P 01 |4950.00
797 16050137 |HOSE ASM P 01 |6447.00
798 16050162 |FUEL MANIFOLD ASM P 01 |19843.00
799 16050174 |FUEL FILTER ASM P 01 |115907.00
800 16050198 |MANIFOLD AY FUEL LI P 01 |53535.00
801 16050216 |MANIFOLD AY FUEL LI P 01 |53535.00
802 16050230 |FUEL OIL LINE ASM P 01 |1930.00
803 16050253 |INLET TUBE ASM P 01 |9495.00
804 16050307 |OST COVER ASM P 01 |13331.00
805 16050320 [SHAFT ASM OST P 01 |10306.00
806 16050332 [SHAFT ASM LB P 01 |26659.00
807 16050344 |OVERSPEED TRIP ASM P 01 |7338.00
808 16050370 |TRIP PAWL/BRKT ASM P 01 |66144.00
809 16050393 |GOV DRIVE HSG ASM P 01 |139523.00
810 16050423 |GOV DRIVE GEAR ASSLY P 01 |64328.00
811 16050460 |INJ CONT SHAFT ASM P 01 |66144.00
812 16050472 |INJ CONT SHAFT ASM P 01 |161022.00
813 16050484 |FUEL FILTER ASM P 01 |18603.00
814 16060027 |OIL PUMP ASM PRESS P 01 |154733.00
815 16060090 |SCAVENGE OIL PUMP ASSEMBLY P 01 |156474.00

16




S.No Part No |Description Cat | Unit |Mkt Price
816 16060118 |LUBE OIL STRAINER ASSEMBLY P 01 (379931.00
817 16060155 |TUBE ASSLY P 01 |6647.00
818 16060167 |TUBE ASSLY P 01 (11948.00
819 16060179 |TUBE ASSLY P 01 |10232.00
820 16060180 |TUBE ASSLY P 01 |5699.00
821 16060209 |COVER FILTR ASSLY P 01 |30885.00
822 16060210 |(PUMP ASM P 01 |37670.00
823 16060222 [TUR.LO SOCK BACK PUMP MOTORDC| P 01 |262722.00
824 16060271 |TUBE ASSLY PISTON CLG P 01 (11759.00
825 16060453 |OIL SAPARATOR ASM P 01 |52502.00
826 16060465 |CRANKCASE EJECTOR ASM P 01 (15164.00
827 16060519 |UPPER IDLER GEAR ASM P 01 |106343.00
828 16060568 |JUMPER ASM P 01 (15211.00
829 16070045 |PIPE ASM P 01 |10438.00
830 16070069 |WATER MANIFOLD ASM P 01 (21364.00
831 16070082 |WATER MANIFOLD ASM P 01 |21364.00
832 16070112 |PIPE ASM P 01 |11880.00
833 16070136 |PIPE ASM P 01 |16227.00
834 16070434 |(WATER PUMP ASSEMBLY KIT P 03 (41871.00
835 16080038 |IDLER SHAFT ASM P 01 |4547.00
836 16080063 |AIR DUCT ASM RB P 01 |183963.00
837 16080105 |AIR DUCT ASM LB P 01 |181896.00
838 16080385 |TURBO WHL IMPL BAL ASM P 01 (1103635.00
839 16080415 |AIR INLET DUCT ASM P 01 |14980.00
840 16080452 |EXH DUCT ASM P 01 |71758.00
841 16080488 |SHROUD TURBINE ASM P 01 |67516.00
842 16080490 [SUPPT ASM P 01 |23738.00
843 16080543 |BOLT & SPACER ASSLY P 01 |1023.00
844 16080567 |SEAL RING ASM P 01 |44046.00
845 16080609 |BRG ASM P 01 |21393.00
846 16080610 |NOZZLE RING ASM(40058837) P 01 |122780.00
847 16080622 |EDUCTOR OUTER TUBE ASM P 01 |1530.00
848 16080634 |FLANGE ASM P 01 (21704.00
849 16080660 |SEAL IMPELLER P 01 |6414.00
850 16080695 |HEAT SHIELD APPL P 01 |46363.00
851 16080701 |TURBO INLET SCROLL P 01 |212260.00
852 16080798 |HEAT SHIELD P 01 |1769.00
853 16080919 |MODIFIED AFTER COOLER ASM P 01 |320385.00
854 16080944 [SPACER OUTER P 01 (1327.00
855 16080956 |SPACER INNERER P 01 |1312.00
856 16081110 |KIT FOR TURBO DOWELLING COMPO.| P 01 |1641773.00
857 16120073 |PISTON P 01 |55056.00
858 16120127 |CYLINDER HEAD P 01 |161587.00
859 16120140 |GUIDE EXAHUST VALVE P 01 |450.00
860 16120176 |SUPPORT INJECTOR CRAB P 01 |218.00
861 16120322 |ELBOW P 01 |2598.00
862 16120425 |COVER IMPELLER P 01 |26613.00
863 16120449 |RETAINER PLT ASM P 01 |2894.00
864 16120670 |ELBOW P 01 |4914.00
865 16120711 |ELBOW P 01 |6141.00
866 16120802 |MANIFOLD ADAPTER P 01 |6044.00

17




S.No Part No |Description Cat | Unit |Mkt Price
867 16120826 |MANIFOLD END P 01 [19298.00
868 16120840 |MANIFOLD CENTRE P 01 |19279.00
869 16120954 |ELBOW WATER INLET P 01 (19429.00
870 16120978 |ELBOW WATER INLET P 01 |44657.00
871 16120991 |Y FLANGED P 01 (3927.00
872 16121053 |COUPLING P 01 |41801.00
873 16121326 |COUNTERET RB FRONT P 01 (9844.00
874 16121340 |COUNTERWT RB REAR P 01 [3692.00
875 16121363 |COUNTERWT LB REAR P 01 (3692.00
876 16121508 |RING CARRIER ASM P 01 |18603.00
877 16121582 |COVER AUX GEN DRIVE P 01 (15159.00
878 16121740 |SEAL COMPR BRG P 01 |11340.00
879 16121764 |DIFFUSER ASM P 01 (67612.00
880 16122008 |IMPELLER P 01 |9302.00
881 16130017 |SLINGER OIL P 01 (1611.00
882 16130029 |CAP ROCKER ARM P 01 |869.00
883 16130030 [SUPPT ROCKER ARM P 01 (1343.00
884 16130080 |ADJUSTING LINK P 01 |1096.00
885 16130091 |LEVER P 01 [3327.00
886 16130121 |BRKT PUMP P 01 |6452.00
887 16130157 |CAM P 01 |570.00
888 16130169 |ELBOW P 01 |46357.00
889 16130224 |COVER ACCESSORY DRIV P 01 |289380.00
890 16130285 |ELBOW WATER OUTLET P 01 |2772.00
891 16130297 |THRUST COLLAR STD P 01 |13764.00
892 16130339 |CRAB INJECTOR P 01 |2790.00
893 16130340 |BRKT P 01 (2811.00
894 16130364 |THRUST WASHER COMP P 01 [3514.00
895 16140175 |STUB SHAFT TAPER P 01 |33095.00
896 16140308 |CONNECTING ROD BLADE P 01 |47303.00
897 16140357 |ROLLER ASM P 01 |1798.00
898 16140370 |END CRAB CYL HEAD P 01 |3637.00
899 16140394 [SUPPT DRIVE P 01 |63034.00
900 16140552 |FLANGE GOV DRIVE P 01 |17386.00
901 16140631 |LEVER P 01 |2290.00
902 16140850 |BLOCK SUPPT P 01 |684.00
903 16140898 |OIL SLINGER P 01 |3981.00
904 16140953 |INTER CRAB CYL HEAD P 01 |7063.00
905 16140990 |SUPPT P 01 |85875.00
906 16141192 |GEAR PLANETARY RING P 01 |91155.00
907 16141210 |GEAR LOWER IDLER P 01 |65627.00
908 16141271 |COVER AIR BOX P 01 |133293.00
909 16141283 |PLT CENTRE P 01 |4772.00
910 16141430 |CARRIER PISTON PIN P 01 |73342.00
911 16141441 |PISTON PIN P 01 |21584.00
912 16141465 |COUPLING FLANGE P 01 |7148.00
913 16141477 |SHAFT DRIVE P 01 |45928.00
914 16141507 |SUPPT P 01 [35862.00
915 16141519 |WEIGHT THROWOUT P 01 |2479.00
916 16141556 |CLAMP SADDLE STRAP P 01 |589.00
917 16141593 |BOLT MAIN BEARING P 01 |3881.00

18




S.No Part No |Description Cat | Unit |Mkt Price
918 16141702 |ANCHOR SHACKLE BASE P 01 (19854.00
919 16142664 |PLATE - CAM (MODIFIED) P 01 |71708.00
920 16150030 |MAIN BRG UPPER INTER P 01 (22979.00
921 16150041 |MAIN BRG LOWER INTER P 01 |22460.00
922 16150053 |MAIN BRG UPPER G/END P 01 (41340.00
923 16150065 |MAIN BRG LOWER G/END P 01 |37863.00
924 16150077 |MAIN BRG UPPER CENTRE P 01 (28011.00
925 16150089 |MAIN BRG LOWER CENTRE P 01 [36793.00
926 16150090 |BRG INSERT P 01 |16256.00
927 16150107 |RETAINER BRG P 01 |255.00
928 16150119 |BRG HALF CAMSHAFT P 01 (3574.00
929 16150120 |BRG HALF CAMSHAFT P 01 [3101.00
930 16150144 |BUSHING CAMSHAFT BR P 01 (620.00
931 16150168 |BUSHING P 01 |677.00
932 16150181 |BRG CON ROD LOWER P 01 (21232.00
933 16150193 |BRG CON ROD UPPER P 01 |42924.00
934 16150284 |BRG COMPR SFD P 01 (22944.00
935 16150296 |BRG BALL P 01 |1947.00
936 16150302 |BRG ROLLER P 01 |7735.00
937 16150314 |BRG THRUST P 01 |19318.00
938 16150399 |BUSHING 3/41/2 PT P 01 |156.00
939 16150430 |PLANET BRG P 01 |18903.00
940 16150442 |BRG SPH SEAT TH P 01 |35439.00
941 16150454 |BRG TURBINE P 01 |20458.00
942 16150466 |BUSHING LOCATOR P 01 |1870.00
943 16150480 |NEEDLE BRG ASM P 01 |158.00
944 16150491 |BALL BRG ASM P 01 (2429.00
945 16150508 |NEEDLE BRG P 01 |139.00
946 16150510 |BALL BRG ASM P 01 |2318.00
947 16160034 |SPRING EXH.VALVE P 01 |182.00
948 16160046 |GUIDE SPRING P 01 (7727.00
949 16160058 |SPRING P 01 |2129.00
950 16160060 |OIL RETAINER P 01 |10480.00
951 16160113 |SPRING P 01 |60.00
952 16160174 |WAVE SPRING P 01 |42403.00
953 16160289 |ANCHOR SPRING P 01 |237.00
954 16170015 [SEAL O RING P 01 (17.00
955 16170027 |[SEAL O RING P 01 [24.00
956 16170039 |GASKET ASM P 01 |3564.00
957 16170052 |[SEAL O RING P 01 |194.00
958 16170076 |GASKET P 01 |12.00
959 16170088 |[SEAL O RING P 01 |72.00
960 16170090 |[SEAL RING P 01 |351.00
961 16170106 |[SEAL O RING P 01 |117.00
962 16170131 |GASKET P 01 |1794.00
963 16170143 |GASKET P 01 |1932.00
964 16170155 |GASKET P 01 |3359.00
965 16170167 |GASKET P 01 |403.00
966 16170179 |GASKET P 01 [39.00
967 16170180 |GASKET P 01 |483.00
968 16170192 |GASKET P 01 |408.00

19




S.No Part No |Description Cat | Unit |Mkt Price
969 16170209 |GASKET P 01 (204.00
970 16170210 |GASKET P 01 |1499.00
971 16170222 |GASKET P 01 (1602.00
972 16170234 |GASKET P 01 |290.00
973 16170246 |GASKET P 01 |406.00
974 16170258 |GASKET P 01 |621.00
975 16170260 |GASKET P 01 (187.00
976 16170283 |GASKET P 01 |188.00
977 16170295 |GASKET P 01 |299.00
978 16170313 |GASKET P 01 [331.00
979 16170325 |GASKET P 01 |399.00
980 16170337 |GASKET P 01 |343.00
981 16170349 |[SEAL O'RING P 01 (70.00
982 16170350 |GASKET P 01 |195.00
983 16170362 |SEAL RING P 01 (73.00
984 16170374 |GASKET P 01 |227.00
985 16170386 |GASKET P 01 |279.00
986 16170398 |[SEAL O RING P 01 |134.00
987 16170404 |GASKET P 01 |402.00
988 16170416 |GASKET P 01 |816.00
989 16170441 |GASKET P 01 |672.00
990 16170453 |GASKET P 01 |2997.00
991 16170465 |GASKET P 01 |286.00
992 16170477 |GASKET P 01 |3979.00
993 16170489 |GASKET P 01 |4076.00
994 16170490 |GASKET P 01 |3825.00
995 16170507 |GASKET P 01 |4018.00
996 16170519 |GASKET P 01 |3960.00
997 16170520 |GASKET P 01 |4366.00
998 16170532 |GASKET P 01 |155.00
999 16170544 |(SEAL O'RING P 01 |215.00
1000 | 16170556 |GASKET P 01 |348.00
1001 | 16170581 |GASKET P 01 |649.00
1002 | 16170593 |SEAL O RING P 01 |93.00
1003 | 16170600 |GASKET P 01 |661.00
1004 | 16170611 |GASKET P 01 |4702.00
1005 | 16170623 |GASKET P 01 |98.00
1006 | 16170659 |GASKET P 01 |168.00
1007 | 16170660 |GASKET P 01 |98.00
1008 | 16170672 |GASKET P 01 |719.00
1009 | 16170702 |SEAL O RING P 01 |117.00
1010 | 16170714 |GASKET P 01 |532.00
1011 | 16170726 |GASKET P 01 |483.00
1012 | 16170738 |SEAL O RING P 01 |[35.00
1013 | 16170740 |SEAL O RING P 01 |517.00
1014 | 16170751 |SEAL O RING P 01 |45.00
1015 | 16170763 |SEAL O RING P 01 |145.00
1016 | 16170775 |GASKET P 01 [99.00
1017 | 16170787 |GASKET P 01 |806.00
1018 | 16170799 |GASKET P 01 |806.00
1019 | 16170805 |GASKET P 01 |188.00

20




S.No Part No |Description Cat | Unit |Mkt Price
1020 | 16170817 |GASKET P 01 |60.00
1021 | 16170829 |GASKET P 01 [33.00
1022 | 16170830 |GASKET P 01 |87.00
1023 | 16170842 |GASKET P 01 |800.00
1024 | 16170854 |GASKET P 01 (473.00
1025 | 16170891 |GASKET P 01 |[35.00
1026 | 16170908 |GASKET P 01 |60.00
1027 | 16170910 |GASKET P 01 |262.00
1028 | 16170933 |GASKET P 01 (101.00
1029 | 16170970 |GASKET P 01 [11.00
1030 | 16171020 |GASKET P 01 |60.00
1031 | 16171070 |GASKET P 01 |262.00
1032 | 16171100 |GASKET P 01 |304.00
1033 | 16171135 |SEAL O'RING P 01 |248.00
1034 | 16171147 |O'RING P 01 |300.00
1035 | 16171172 |GASKET P 01 [338.00
1036 | 16171184 |GASKET P 01 |382.00
1037 | 16171196 |GASKET P 01 |966.00
1038 | 16171202 |GASKET P 01 |97.00
1039 | 16171214 |SEAL O RING P 01 [29.00
1040 | 16171226 |GASKET P 01 [89.00
1041 | 16171433 |SEAL P 01 |1545.00
1042 | 16180318 |CLAMP P 01 (212.00
1043 | 16180409 |SEAL P 01 [8.00
1044 | 16180410 |SHIM 28 GA P 01 |54.00
1045 | 16180434 |SEAL P 01 |1313.00
1046 | 16180460 |RETAINER DIFFUSER P 01 |515.00
1047 | 16180471 |RETAINER P 01 |255.00
1048 | 16180483 |LOCKPLT P 01 |162.00
1049 | 16190490 |N/PLT MODEL/SERIAL P 01 |281.00
1050 | 16190506 |COUNTERWT LB FRONT P 01 (7848.00
1051 | 16190531 |BRKT SUPPT P 01 |378.00
1052 | 16190567 |RETAINER PLT ASM P 01 |6491.00
1053 | 16191171 |SECTION LOWER P 01 |5345.00
1054 | 16191183 |SECTION UPPER P 01 (14218.00
1055 | 16191456 |SPACER P 01 |202.00
1056 | 16191511 |LINK P 01 |1902.00
1057 | 16191584 |PAD OILIET P 01 |587.00
1058 | 16191742 |SUPPORT CORNER 139.2 P 01 |11869.00
1059 | 16191791 |BRKT P 01 |387.00
1060 | 16191808 |COVER OST COVER PLT P 01 |130.00
1061 | 16191833 |RETAINER P 01 |618.00
1062 | 16191857 |PLATE OIL RELIEF P 01 |642.00
1063 | 16191882 |ENG COUPLING P 01 |318743.00
1064 | 16191900 |GEARRING P 01 |185509.00
1065 | 16191912 |RETAINER CARRIER SH P 01 |723.00
1066 | 16210050 |RACE INNER P 01 |290.00
1067 | 16210074 |ROLLER P 01 |400.00
1068 | 16210190 |SHAFT CARRIER P 01 |69865.00
1069 | 16210207 |GEAR SET PLANET P 01 |29968.00
1070 | 16210220 |SHAFT P 01 |2166.00

21




S.No Part No |Description Cat | Unit |Mkt Price
1071 | 16210323 |SPACER P 01 (87.00
1072 | 16210359 |SHAFT ADJUSTING LINK P 01 |1251.00
1073 | 16210414 |SPACER P 01 |409.00
1074 | 16210426 |GEAR CARRIER DRIVE P 01 |13952.00
1075 | 16210451 |SLEEVE WATER MANIFOLD P 01 (5795.00
1076 | 16210463 |SLEEVE P 01 |507.00
1077 | 16210505 |COLLAR ADJUSTMENT P 01 (1447.00
1078 | 16210580 |PIN (CLUTCH DRIVE ASM) P 01 |577.00
1079 | 16230577 |TUBING 1/2 OD P 01 (2222.00
1080 | 16230619 |SPACER P 01 [83.00
1081 | 16230620 |SPACER P 01 (37.00
1082 | 16230632 |NIPPLE 3/8 CLOSE P 01 [321.00
1083 | 16240066 |VALVE EXHAUST P 01 |5818.00
1084 | 16240110 |SHIM 0.005 P 01 |359.00
1085 | 16240145 |SHIM -16GA P 01 |93.00
1086 | 16240157 |SHIM 0.014 P 01 |167.00
1087 | 16240169 |SHIM 0.005 P 01 |366.00
1088 | 16240170 |SHIM 0.003 P 01 |300.00
1089 | 16240212 |SPRING BUTTON P 01 (111.00
1090 | 16240236 |BUTTON VALVE BRIDGE P 01 |272.00
1091 | 16240261 |THREAD PROTECTOR P 01 (41.00
1092 | 16240273 |CLIP P 01 |136.00
1093 | 16240297 |CLIP P 01 |315.00
1094 | 16240315 |SLINGER OIL P 01 |3096.00
1095 | 16240327 |SEAL P 01 |341.00
1096 | 16240479 |SPACER P 01 |723.00
1097 | 16240492 |TEE5/8T5/8T 1/2PT P 01 |1352.00
1098 | 16240510 |FERRULE 1 FLS TUBE P 01 |2491.00
1099 | 16240522 |UNION 1 TUBE P 01 |10.00
1100 | 16240546 |VALVE CHECK P 01 |9824.00
1101 | 16240558 |VALVE CHECK P 01 |5264.00
1102 | 16240560 |FILTER TURBO OIL P 01 |6199.00
1103 | 16240571 |TUBE ASSLY P 01 |3725.00
1104 | 16240583 |COUPLING P 01 |4774.00
1105 | 16240741 |SCREEN P 01 (1257.00
1106 | 16240777 |EXPANSION JOINT ASM P 01 |61817.00
1107 | 16240807 |EXPANSION JOINT ASSEMBLY P 01 |58330.00
1108 | 16240881 |SOAK BACK FILTER ASSLY P 01 [21211.00
1109 | 16240911 |CONN 1/4T 1/8 PT P 01 |2046.00
1110 | 16240923 |ELBOW 1/4T1/8PT P 01 |121.00
1111 | 16241022 |[SEALOIL P 01 |863.00
1112 | 16241137 |CYLTEST VALVE ASM P 01 |3204.00
1113 | 16241162 |BRKT ASM P 01 |23017.00
1114 | 16241174 |POWER PICKUP P 01 |8707.00
1115 | 16241186 |ECOTIP SUPER STACK INJECTOR P 01 (960.00
1116 | 16241216 |VALVE LOW PRESSURE P 01 [13311.00
1117 | 16241228 |VALVE TEMP CONT P 01 |18545.00
1118 | 16241241 |INSERT P 01 |823.00
1119 | 16241290 |VENT ASM P 01 |8150.00
1120 | 16241307 |SPRIN RETAINER 7/1 P 01 |68.00
1121 | 16241320 |SUPPT CLAMP P 01 |1459.00

22




S.No Part No |Description Cat | Unit |Mkt Price
1122 | 16241332 |SENSOR TUEBO SPEED P 01 |13849.00
1123 | 16241344 |VALVE RELIEF P 01 |23477.00
1124 | 16241411 |HOSE ASM P 01 (1137.00
1125 | 16241423 |HOSE ASM P 01 |1426.00
1126 | 16241526 |PUMP AND MOTOR ASM P 01 |160556.00
1127 | 16241629 |LOCK SPRING SEAT P 01 |461.00
1128 | 16250072 |NAME PLATE P 01 (116.00
1129 | 16250084 |NAME PLATE P 01 |116.00
1130 | 16340036 |GOVERNOR FOR 4500 HP P 01 |3485314.00
1131 | 16350030 |BOLT ASM P 01 |733.00
1132 | 16360023 |DETECTOR ASM P 01 (140402.00
1133 | 16360114 |TUBE ASM P 01 |722.00
1134 | 16360140 |HOSE ASM P 01 |3907.00
1135 | 16360151 |HOSE ASM P 01 |3824.00
1136 | 16360175 |EXH MANIFOLDAP P 01 |513853.00
1137 | 16360199 |EXHAUST DIFFUSER ASM P 01 |77513.00
1138 | 16500015 |KIT BRACKET & CAP ASSLY 6 ITEM P 03 (49424.00
1139 | 17020074 |SHAVE ASM P 01 |1264.00
1140 | 17020116 |BRKT ASM P 01 |694.00
1141 | 17020130 |BRKT ASM P 01 |1103.00
1142 | 17020141 |BRKT ASM P 01 |641.00
1143 | 17020232 |PLT ASM P 01 |5907.00
1144 | 17020256 |BRG ADAPTER PLT ASM P 01 |9357.00
1145 | 17020270 |PIVOT ASM P 01 |118319.00
1146 | 17020293 |RUBBER SPRING ASM P 01 |58289.00
1147 | 17020347 |WHEEL SANDER APL P 01 |20734.00
1148 | 17020440 |BRAKE HEAD ASM P 01 |5400.00
1149 | 17020451 |BRAKE LEVER BRKT ASM P 01 |10448.00
1150 | 17020645 |SHACKLE ASSEMBLY P 01 (2740.00
1151 | 17020890 |KIT BR.CYL. P 03 |34958.00
1152 | 17021108 |DAMPER BRKT LOWER P 01 (22721.00
1153 | 17021170 |KIT FOR BRG. ADAPTER P 03 |162486.00
1154 | 17021182 |KIT FOR BRAKE RIGGING P 03 |337529.00
1155 | 17021420 |CARBODY ROD ASM P 01 |18255.00
1156 | 17021492 |TRUCK FRAME ASSEMBLY P 03 |2170353.00
1157 | 17021832 |LINK P 01 |1109.00
1158 | 17021893 |LINK MACH. P 01 |28293.00
1159 | 17021900 |BRG ADAPTER SPACER P 01 |2387.00
1160 | 17022708 |PAD ASM-LAT THRUST P 01 |15323.00
1161 | 17030985 |ANGLE ASSLY P 01 |2387.00
1162 | 17031217 |STUD CHANNEL ASSLY P 01 [95.00
1163 | 17031321 |PIPE ASM P 01 |934.00
1164 | 17031357 |CLAMP ASM P 01 |118.00
1165 | 17031394 |FUEL GAUGE ASSY. P 01 |6958.00
1166 | 17031618 |STEP ASM P 01 |3980.00
1167 | 17031825 |PLATFORM ASM P 01 |14838.00
1168 | 17031850 |SAND BOX ASSEMBLY P 01 |16371.00
1169 | 17031862 |PLATFORM ASM P 01 |17969.00
1170 | 17031904 |T/M AIR DUCT ASM P 01 |76686.00
1171 | 17032544 |SAND BOX ASM P 01 |3715.00
1172 | 17032740 |BATTERY BOX ASM P 01 |90039.00

23




S.No Part No |Description Cat | Unit |Mkt Price
1173 | 17036800 |FUEL TANK ASSLY WDG4D(6000 LTR P 01 |818533.00
1174 | 17036963 |KIT FOR CATTLE GAURD ASM P 03 |142623.00
1175 | 17042707 |CLIP ASM P 01 |7235.00
1176 | 17043049 |DOOR STOP ASSEMBLY P 01 |4060.00
1177 | 17043128 |SHEET ASM P 01 |7060.00
1178 | 17043177 |SHEET ASM P 01 |242.00
1179 | 17043311 |WISOR ASM P 01 (1475.00
1180 | 17043323 |[SIGHT GLASS ASM P 01 |8871.00
1181 | 17043530 |SHEET ASM P 01 (2246.00
1182 | 17043591 |DOOR ASSLY P 01 |29389.00
1183 | 17043608 |DOOR ASSLY P 01 |9545.00
1184 | 17047780 |KIT FOR PERF.LINING SH.AC CAB P 01 |19874.00
1185 | 17050042 |MOTOR BLOWER ASM(WITHOUT MO1 P 03 |82680.00
1186 | 17050054 |DUST-BIN/TTC MOTAR P 01 |128154.00
1187 | 17050121 |CHANNEL ASM P 01 (227.00
1188 | 17050194 |DRIVE SHAFT ASM P 01 |24755.00
1189 | 17050248 |AIR FILTER ASSLY P 01 |171895.00
1190 | 17050261 |Guard assly. P 01 |570.00
1191 | 17050340 |GUARD ASSLY. P 01 |5063.00
1192 | 17050376 |GUARD ASM P 01 |3673.00
1193 | 17050455 |CONTROLLER DYNAMIC P 01 |349420.00
1194 | 17050510 |EQ RACK FRAME ASM P 01 |134355.00
1195 | 17050534 |LUBE OIL COOLER ASM P 01 |644708.00
1196 | 17050637 |PIPE ASM P 01 |3638.00
1197 | 17050650 |PIPE ASM P 01 |4533.00
1198 | 17050662 |PIPE ASM P 01 |4504.00
1199 | 17050686 |PIPE ASM P 01 (2452.00
1200 | 17050698 |PIPE ASM P 01 |1282.00
1201 | 17050704 |PIPE ASM P 01 |45135.00
1202 | 17050716 |TUBE ASM P 01 |7188.00
1203 | 17050753 |[TUBE ASM P 01 |7028.00
1204 | 17050790 |CLAMP ASM P 01 [43.00
1205 | 17050819 |CLAMP ASM P 01 [83.00
1206 | 17050868 |PIPE ASM P 01 |3786.00
1207 | 17050900 |PIPE ASM P 01 |1259.00
1208 | 17051113 |HOSE ASM P 01 |2457.00
1209 | 17051137 |EXH STACK ASM P 01 |20670.00
1210 | 17051253 |AUX GEN & TM BLOWER ASM P 01 |757763.00
1211 | 17051265 |KIT FOR WATER TANK P 03 |136422.00
1212 | 17051277 |LUB OIL FILTER HOUSING KIT P 03 |98018.00
1213 | 17051733 |PAMIC FILTER HOUSING P 01 |8847.00
1214 | 17051745 |PAMIC FILTER HOUSIN P 01 |8764.00
1215 | 17060412 |PIPE ASM P 01 |6001.00
1216 | 17060436 |PIPE ASM P 01 |3534.00
1217 | 17060448 |PIPE ASM P 01 |21031.00
1218 | 17060606 |PIPE ASM P 01 |14023.00
1219 | 17060620 |PIPE ASM P 01 |3684.00
1220 | 17060655 |PIPE ASM P 01 |16133.00
1221 | 17060667 |PIPE ASM P 01 |5581.00
1222 | 17060692 |PIPE ASM P 01 |4135.00
1223 | 17060710 |PIPE ASM P 01 |18401.00

24




S.No Part No |Description Cat | Unit |Mkt Price
1224 | 17060849 |CLAMP ASM P 01 |59.00
1225 | 17060941 |CLAMP ASM P 01 |71.00
1226 | 17060953 |CLAMP ASM P 01 [36.00
1227 | 17060965 |CLAMP ASM P 01 |95.00
1228 | 17061039 |PIPE ASM P 01 |6632.00
1229 | 17061040 |PIPE ASM P 01 |5138.00
1230 | 17061088 |PIPE ASM P 01 (1610.00
1231 | 17061143 |PIPE ASM P 01 |4334.00
1232 | 17061180 |CHANNEL ASM P 01 (4423.00
1233 | 17061260 |PIPE ASM P 01 |17462.00
1234 | 17061600 |PIPE ASM P 01 |20994.00
1235 | 17061672 |CLAMP ASM P 01 |12402.00
1236 | 17061714 |PIPE ASM P 01 |2350.00
1237 | 17061763 |CLAMP ASM P 01 |62.00
1238 | 17061775 |HOSE ASM P 01 |1136.00
1239 | 17061787 |FLANGE ASM P 01 |8681.00
1240 | 17062070 |PIPE ASM P 01 |3737.00
1241 | 17062263 |UNLOADER PNL ASM KIT P 01 |194453.00
1242 | 17062330 |PIPE ASM P 01 |30902.00
1243 | 17062494 |PIPE ASM P 01 |3364.00
1244 | 17062603 |TUBE ASM P 01 |520.00
1245 | 17062615 |PIPE ASM P 01 |635.00
1246 | 17062639 |TUBE ASM P 01 (711.00
1247 | 17062767 |PIPE ASM P 01 |3354.00
1248 | 17062780 |PIPE ASM P 01 |5083.00
1249 | 17062937 |PIPE ASM P 01 |1741.00
1250 | 17063085 |TUBE ASM P 01 |302.00
1251 | 17063140 |PIPE ASM P 01 |5421.00
1252 | 17063152 |PIPE ASSLY P 01 |1636.00
1253 | 17063395 |PIPE ASM P 01 |1682.00
1254 | 17063437 |PIPE ASM P 01 |2278.00
1255 | 17063449 |PIPE ASM P 01 |3651.00
1256 | 17063504 |TUBE ASM P 01 |656.00
1257 | 17063619 |PIPE ASSEMBLY P 01 |19619.00
1258 | 17063760 |PIPE ASSLY P 01 |4753.00
1259 | 17063796 |PIPE ASSEMBLY P 01 |12788.00
1260 | 17063840 |PIPE ASSLY P 01 |20238.00
1261 | 17063851 |PIPE ASSLY P 01 |23739.00
1262 | 17063875 |PIPE ASSLY P 01 |18955.00
1263 | 17064200 |PIPE ASM P 01 |2350.00
1264 | 17064211 |PIPE ASM P 01 |1323.00
1265 | 17064594 |PIPE ASSEMBLY P 01 |3828.00
1266 | 17064600 |PIPE ASSEMBLY P 01 |2064.00
1267 | 17064764 |PIPE ASSEMBLY P 01 |1165.00
1268 | 17065033 |TUBE ASSEMBLY MR AUTO DR.VALVE| P 01 |306.00
1269 | 17065320 |PIPE ASSEMBLY FOR BC P 01 |18895.00
1270 | 17065355 |PIPE ASSEMBLY P 01 |4238.00
1271 | 17066876 |TUBE ASM P 01 |643.00
1272 | 17067480 |PIPE ASSEMBLY P 01 |21927.00
1273 | 17067741 |CLAMP ASM P 01 |123.00
1274 | 17067789 |NIPPLE11/2 P 01 |245.00

25




S.No Part No |Description Cat | Unit |Mkt Price
1275 | 17069683 |PIPE ASSLY P 01 |1654.00
1276 | 17069695 |PIPE ASSLYFOR AIR DRYER OUT P 01 |10883.00
1277 | 17070764 |TUBE ASSLY. P 01 (522.00
1278 | 17070880 |TUBE ASM P 01 |465.00
1279 | 17070892 |[TUBE ASM P 01 (547.00
1280 | 17070909 |TUBE ASM P 01 |520.00
1281 | 17070910 |TUBE ASM P 01 |602.00
1282 | 17070946 |TUBE ASM. P 01 |574.00
1283 | 17070958 |PIPE ASM FOR BC RAD END P 01 (2473.00
1284 | 17070983 |TUBE ASM FOR FVG P 01 |889.00
1285 | 17071069 |TUBE ASM P 01 |561.00
1286 | 17071070 |TUBE ASM P 01 |520.00
1287 | 17071082 |[TUBE ASM P 01 |529.00
1288 | 17071094 |TUBE ASM P 01 |561.00
1289 | 17071100 |TUBE ASM P 01 (574.00
1290 | 17071124 |TUBE ASM P 01 |574.00
1291 | 17071136 |TUBE ASM P 01 |550.00
1292 | 17071471 |PIPE ASSLY P 01 |2247.00
1293 | 17071483 |PIPE ASSLY P 01 |1290.00
1294 | 17071513 |TUBE ASM (BUNDY) FOR RADAR P 01 |930.00
1295 | 17071537 |PIPE ASSLY FOR BP TO CCB-2 P 01 |1769.00
1296 | 17071586 |PIPE ASSLY FOR EMER BRK RS P 01 |2529.00
1297 | 17071604 |PIPE ASSLY FOR BP EMERGENCY P 01 |2598.00
1298 | 17071628 |PIPE ASSLY BP RAD P 01 |2133.00
1299 | 17071641 |PIPE ASSLY BC TO CCB-2 P 01 |1599.00
1300 | 17071653 |PIPE ASSLY FOR BC P 01 |903.00
1301 | 17071677 |PIPE ASSEMBLY MR TO CCB P 01 |16018.00
1302 | 17071707 |PIPE ASSLY FOR BP P 01 |2844.00
1303 | 17071720 |PIPE ASLY FOR AUX MV CAB P 01 |3844.00
1304 | 17071770 |TUBE ASSLY. P 01 |487.00
1305 | 17072694 |[TUBE ASM P 01 |396.00
1306 | 17072700 |TUBE ASM P 01 |643.00
1307 | 17072736 |TUBE ASM P 01 |438.00
1308 | 17072748 |TUBE ASM P 01 |410.00
1309 | 17072750 |TUBE ASM P 01 |738.00
1310 | 17073091 |TUBE ASM P 01 |1094.00
1311 | 17073170 |PIPE ASM FOR FEED VALVE P 01 |23862.00
1312 | 17073182 |PIPE ASM FOR FEED VALVE P 01 [3692.00
1313 | 17073194 |TUBE ASMFOR FEED GAUGE FRONT P 01 (492.00
1314 | 17073200 |TUBE ASM P 01 |711.00
1315 | 17075762 |CLAMP FOR 3" NB MS PIPE P 01 |872.00
1316 | 17083023 |PLATE MOUNTING P 01 |227.00
1317 | 17083321 |PLATE 25x254x826 MM P 01 |7886.00
1318 | 17083333 |BAR P 01 |929.00
1319 | 17083345 |WEAR PLT P 01 |206.00
1320 | 17083369 |BRKT P 01 |460.00
1321 | 17083400 |PAD P 01 |4134.00
1322 | 17083412 |PAD P 01 |119.00
1323 | 17083424 |BLOCK P 01 |3096.00
1324 | 17083473 |PAD P 01 |16.00
1325 | 17083588 |PAD P 01 |1418.00

26




S.No Part No |Description Cat | Unit |Mkt Price
1326 | 17083590 |PAD P 01 (729.00
1327 | 17083620 |PLT P 01 |827.00
1328 | 17083862 |SUPPT HANDRAIL P 01 (3617.00
1329 | 17083904 |CHANNEL P 01 |208.00
1330 | 17083916 |CHANNEL P 01 (48.00
1331 | 17083930 |SUPPT HANDRAIL P 01 [3617.00
1332 | 17084040 |SPACER P 01 (1117.00
1333 | 17084052 |PAD P 01 [47.00
1334 | 17085044 |PLT P 01 |3033.00
1335 | 17085068 |BAR P 01 |225.00
1336 | 17085070 |PLT P 01 |951.00
1337 | 17085366 |PLATE P 01 |7359.00
1338 | 17085391 |SHIM 7/8 THICK P 01 (718.00
1339 | 17085421 |PAD TAPPING P 01 |816.00
1340 | 17085457 |PAD TAPPING P 01 |365.00
1341 | 17085482 |PAD P 01 |203.00
1342 | 17085871 |ANGLE P 01 [39.00
1343 | 17086565 |PLT P 01 |6046.00
1344 | 17086577 |PLT P 01 |2197.00
1345 | 17086796 |PAD P 01 [310.00
1346 | 17087260 |PAD TAPPING P 01 |245.00
1347 | 17087922 |PAD P 01 |70.00
1348 | 17100094 |PAD TAPPING P 01 |40.00
1349 | 17100136 |PAD P 01 |993.00
1350 | 17124207 |PLATE P 01 (1344.00
1351 | 17124463 |SHIM P 01 |146.00
1352 | 17124591 |STRIP P 01 |629.00
1353 | 17124610 |CHANNEL P 01 |162.00
1354 | 17124621 |FLASHING P 01 |88.00
1355 | 17124669 |STRIP P 01 |199.00
1356 | 17124761 |FLASHING P 01 |105.00
1357 | 17124773 |FLASHING P 01 |225.00
1358 | 17124785 |ANGLE P 01 |1098.00
1359 | 17125145 |FLASHING P 01 |289.00
1360 | 17125170 |FLASHING P 01 |405.00
1361 | 17125273 |STRIP P 01 |304.00
1362 | 17125303 |STRIP P 01 |93.00
1363 | 17125649 |PAD P 01 |54.00
1364 | 17125716 |STRIP P 01 |130.00
1365 | 17125868 |SHEET 709.5 X 590.5 X 5 MM P 01 |3407.00
1366 | 17125881 |ANGLE - TRIM P 01 |1238.00
1367 | 17126447 |PLT P 01 |112.00
1368 | 17126678 |CLIP P 01 |827.00
1369 | 17126733 |FLASHING P 01 |100.00
1370 | 17127403 |SHIM -20GA P 01 [43.00
1371 | 17127828 |CHANNEL P 01 [359.00
1372 | 17127841 |CHANNEL ASSLY P 01 |2158.00
1373 | 17127853 |CHANNEL P 01 |631.00
1374 | 17127889 |CHANNEL P 01 |860.00
1375 | 17127890 |CHANNEL P 01 |10335.00
1376 | 17127919 |CHANNEL P 01 |994.00

27




S.No Part No |Description Cat | Unit |Mkt Price
1377 | 17127993 |SHEET P 01 |964.00
1378 | 17128031 |SHEET P 01 [328.00
1379 | 17128043 |ANGLE P 01 |2586.00
1380 | 17128122 |SHIM 175X 51X 1.6 MM P 01 [39.00
1381 | 17128160 |SHEET P 01 (2046.00
1382 | 17128171 |SHEET P 01 |413.00
1383 | 17129308 [SHIM P 01 (191.00
1384 | 17129734 |CHANNEL P 01 |2347.00
1385 | 17129746 |CHANNEL P 01 |860.00
1386 | 17129760 |CHANNEL P 01 |159.00
1387 | 17129862 |SHEET P 01 |909.00
1388 | 17129874 |SHEET P 01 |1331.00
1389 | 17129886 |SHEET P 01 (3824.00
1390 | 17129928 |SHEET P 01 |320.00
1391 | 17140766 |FLASHING P 01 |405.00
1392 | 17140780 |SHEET P 01 |153.00
1393 | 17140985 |BRACKET P 01 |146.00
1394 | 17140997 |SHIM COIL SPRING P 01 |1632.00
1395 | 17141084 |KIT FOR SPACERS P 03 |25315.00
1396 | 17160340 |BAIL P 01 |25838.00
1397 | 17160352 |LEVER CPLR RELEASE P 01 (1287.00
1398 | 17160364 |LEVER CPLR RELEASE P 01 |1367.00
1399 | 17160390 |HANDRAIL P 01 |954.00
1400 | 17160480 |BAR P 01 |58.00
1401 | 17160492 |ROD PRIMARY INTERLOC P 01 |3052.00
1402 | 17161186 |BUSHING FLANGE P 01 |3045.00
1403 | 17161514 |BUSHING FLANGE P 01 (1449.00
1404 | 17180053 |BOLT 3/4-10 HEX P 01 |124.00
1405 | 17201354 |PIPE1 P 01 |4863.00
1406 | 17201366 |PIPE P 01 |4945.00
1407 | 17201421 |PIPE1 P 01 |1692.00
1408 | 17201457 |NIPPLE11/412 P 01 |506.00
1409 | 17201780 |NIPPLE 3/4CL P 01 |451.00
1410 | 17201834 |NIPPLE3/8"41/2 P 01 |517.00
1411 | 17201913 |PIPE21/2 P 01 |3668.00
1412 | 17202097 |TUBE P 01 |7028.00
1413 | 17202115 |TUBE P 01 |656.00
1414 | 17202243 |NIPPLE 3/8 PTX31/2 P 01 |451.00
1415 | 17202589 |PIPE 3/4 P 01 |2687.00
1416 | 17202632 |NIPPLE 3/8"NB X2 1/2:LG P 01 |451.00
1417 | 17202840 |PIPE 1/2 P 01 |275.00
1418 | 17202851 |PIPE 1/2 P 01 |615.00
1419 | 17202863 |PIPE ASM P 01 |410.00
1420 | 17202875 |PIPE1 P 01 |1313.00
1421 | 17202887 |ADAPTER1ORB 1/2 PT P 01 |304.00
1422 | 17202978 |PIPE 1/2 P 01 |659.00
1423 | 17202991 |PIPE ASM 3" P 01 |3103.00
1424 | 17203284 |PIPE 3/8 P 01 |1323.00
1425 | 17203650 |NIPPLE 1/4 7 P 01 |451.00
1426 | 17203806 |PIPE 3/4 P 01 |9922.00
1427 | 17206534 |BEND PIPE 1 1/4"NB X 259 MM LG P 01 |1230.00

28




S.No Part No |Description Cat | Unit |Mkt Price
1428 | 17206704 |BEND PIPE FOR MR EQ RAD END P 01 (2085.00
1429 | 17208324 |BEND PIPE P 01 |1367.00
1430 | 17208956 |BEND PIPE 11/4" P 01 (807.00
1431 | 17216540 |PIPE 1" COPPER P 01 |13008.00
1432 | 17217015 |PIPE 3/4"NBX 1438 MM LG P 01 |1269.00
1433 | 17230044 |WHEEL 43" ROUGH P 01 |164524.00
1434 | 17230070 |BASE P 01 |2657.00
1435 | 17240074 |CLUTCH DOWELING ASM P 01 |48285.00
1436 | 17250018 |JACKING PAD P 01 |10384.00
1437 | 17250020 |PIVOT PIN P 01 |97045.00
1438 | 17250687 |DAMPER BRKT UPPER P 01 (1519.00
1439 | 17270042 |AIR DUCT P 01 |6521.00
1440 | 17270054 |AIR DUCT P 01 |6139.00
1441 | 17270121 |GASKET P 01 |103.00
1442 | 17270212 |GASKET P 01 |105.00
1443 | 17270261 |RUBBER SHIM P 22 (2103.00
1444 | 17270303 |GASKET P 01 |533.00
1445 | 17270571 |INSULATION P 01 |80.00
1446 | 17270583 |GROMMET P 01 |290.00
1447 | 17270595 |SEALER SILICON RUBBER P 51 [2698.00
1448 | 17270613 |[INSULATION P 01 |1519.00
1449 | 17270637 |RUBBER STRIP P 22 (3906.00
1450 | 17270649 |AIR DUCT P 01 |3875.00
1451 | 17270650 |LUBRICANT RUBBER P 51 (7920.00
1452 | 17270698 |GASKET P 01 [31.00
1453 | 17270704 |GASKET P 01 [38.00
1454 | 17270716 |ADHESIVE P 13 [5073.00
1455 | 17270728 |DUCT AIR P 01 |2699.00
1456 | 17270730 |DUCT FLEX P 01 |4829.00
1457 | 17270753 |STRIP RUBBER P 22 (3404.00
1458 | 17270765 |TAPE MULEHIDE P 22 |490.00
1459 | 17270789 |GASKET P 01 [83.00
1460 | 17270832 |GASKET NEOPRENE P 22 |672.00
1461 | 17270947 |GASKET P 01 |1815.00
1462 | 17270960 |GASKET P 01 |136.00
1463 | 17270972 |GASKET P 01 |70.00
1464 | 17270996 |GASKET P 01 |52.00
1465 | 17271010 |GASKET 3/4 FL P 01 |124.00
1466 | 17271022 |GASKET P 01 |62.00
1467 | 17271034 |GASKET P 01 |62.00
1468 | 17271058 |WEATHER STRIP P 01 |1719.00
1469 | 17271060 |GASKET RUBBER P 01 |2584.00
1470 | 17271113 |TAPE PRESS SESITIVE P 27 |478.00
1471 | 17271162 |RING WEAR P 01 |491.00
1472 | 17271174 |LUBRICANT SPRAY P 51 [6965.00
1473 | 17271186 |GASKET P 01 |963.00
1474 | 17271198 |SEAL BONDED P 01 |723.00
1475 | 17271356 |SEALANT P 13 [29367.00
1476 | 17271812 |CLEAT P 01 |47.00
1477 | 17271990 |STRIP RUBBER P 01 |966.00
1478 | 17272130 |GASKET P 01 |310.00

29




S.No Part No |Description Cat | Unit |Mkt Price
1479 | 17272233 |GASKET P 01 |5248.00
1480 | 17272282 |ADHESIVE COMPOUND HYSOLE 3472 P 13 [18187.00
1481 | 17272646 |WEATHER STRIP 3.5 MTR. LG P 01 (2224.00
1482 | 17280205 |COUPLING P 01 |431.00
1483 | 17280217 |COUPLING P 01 |882.00
1484 | 17280254 |TEE 11/4" (WELDABLE) P 01 |808.00
1485 | 17280310 |INSERT11/4"FL11/4W P 01 (3721.00
1486 | 17280448 |TEE 3/4" (WELDABLE) P 01 |405.00
1487 | 17280515 |TEE 3/8"PT P 01 (1757.00
1488 | 17280527 |ELBOW 3/8 X 90 STR P 01 |4423.00
1489 | 17280760 |TEE 3/8 TUBE P 01 |1005.00
1490 | 17280783 |TEE11/2PT P 01 |673.00
1491 | 17280795 |ELBOW 11/2X3/4PT P 01 |558.00
1492 | 17280825 |FLEXIBLE COUPLING 3" P 01 |4547.00
1493 | 17280837 |ELBOW 90 DEG P 01 (21704.00
1494 | 17280886 |COUPLING 3/4 FLEX P 01 |2208.00
1495 | 17280941 |PLUG 3/4PT P 01 |134.00
1496 | 17281155 |CPLG 2 1/2 FLANGE P 01 |4320.00
1497 | 17281167 |TEE WATER INLET P 01 (14552.00
1498 | 17281258 |ELBOW 11/4"PT P 01 |509.00
1499 | 17281301 |FLANGE 3" P 01 |6833.00
1500 | 17281313 |ELBOW 1/2SOCFLG P 01 |6304.00
1501 | 17281337 |NIPPLE P 01 |451.00
1502 | 17281386 |FLANGE 1/2PT P 01 |374.00
1503 | 17281398 |ELBOW 5/8T-3/4 FPT P 01 |9027.00
1504 | 17281404 |ELBOW 3/8T 1/4 FPT P 01 |195.00
1505 | 17281477 |ELBOW P 01 |11058.00
1506 | 17281489 |COUPLING 3 FLEX P 01 |6768.00
1507 | 17281507 |COUPLING 1/2 FLEX P 01 |3158.00
1508 | 17281532 |VALVE 3/8PT CO P 01 |14078.00
1509 | 17281593 |ELBOW 1/4PT P 01 |6718.00
1510 | 17281647 |COUPLING P 01 |6201.00
1511 | 17281726 |COUPLING 1S P 01 |14469.00
1512 | 17281763 |ELBOW 1S P 01 |1658.00
1513 | 17281908 |OUTLET WATER P 01 (26272.00
1514 | 17282020 |TEE 3/8 3/8 1/4 P 01 |493.00
1515 | 17282032 |TEE 3/8T 1/4T 1/4T P 01 |1082.00
1516 | 17282123 |CONNECTOR 5/8T 1/4PT P 01 |227.00
1517 | 17290028 |UNION11/4"PT P 01 |1038.00
1518 | 17290119 |UNION 3/8"T P 01 |143.00
1519 | 17290144 |ELBOW 45 3/8PT X 3/8 PT P 01 |4082.00
1520 | 17300095 |PLUG 1/8 PT P 01 |197.00
1521 | 17300162 |PLUG 3/4PT P 01 |237.00
1522 | 17300174 |PLUG 1/4 PT P 01 |47.00
1523 | 17320045 |SAND HOSE 15/16" ID X 52" LG P 01 |1531.00
1524 | 17320057 |SAND HOSE 15/16" ID X 71" LG P 01 |1844.00
1525 | 17320203 |HOSE P 01 |2480.00
1526 | 17320240 |CONNECTOR 3/8T 3/8PT P 01 |157.00
1527 | 17320409 |COUPLING P 01 |24884.00
1528 | 17320483 |HOSE ASM P 01 |842.00
1529 | 17320501 |HOSE ASM P 01 |1757.00

30




S.No Part No |Description Cat | Unit |Mkt Price
1530 | 17320653 |HOSE COOLANT P 01 (1271.00
1531 | 17320768 |HOSE ASM P 01 |2567.00
1532 | 17320770 |HOSE ASM P 01 |2790.00
1533 | 17320793 |ELBOW ASM 5/8 HYD P 01 |1236.00
1534 | 17320872 |HOSE ASM P 01 |1054.00
1535 | 17340081 |DECAL DRN INSTR P 01 |2941.00
1536 | 17340111 |N/PLT INSTRUCTION P 01 |828.00
1537 | 17340123 |N/PLT P 01 |513.00
1538 | 17340160 |N/PLT FUEL P 01 (4341.00
1539 | 17340251 |CLAMP ASM P 01 |46.00
1540 | 17340380 |CLAMP ASSY P 01 |80.00
1541 | 17340391 |CLAMP ASM P 01 |67.00
1542 | 17340573 |CLAMP HOSE T BOLT P 01 (224.00
1543 | 17340810 |DECAL ENG WTR DRN INST P 01 |297.00
1544 | 17340834 |DECAL ENGLISH LTRBD P 01 (26223.00
1545 | 17341085 |CLAMP HOSE P 01 |44.00
1546 | 17341097 |CLAMP P 01 |152.00
1547 | 17341188 |DACAL HINDILTRDBD P 01 |16123.00
1548 | 17341668 |CLAMP ASM P 01 |2584.00
1549 | 17342260 |DECAL- CLASS NO.6.00(ENGLISH) P 01 |1189.00
1550 | 17342600 |DECAL- CLASS 6 INCH HINDI P 01 |1305.00
1551 | 17390011 |VALVE P 01 |2150.00
1552 | 17390023 |VALVE 11/4PTCO P 01 |5168.00
1553 | 17390035 |VALVE P 01 |17431.00
1554 | 17390047 |VALVE 2 CHECK P 01 |4305.00
1555 | 17390059 |AUTO DRAIN VALVE P 01 |17618.00
1556 | 17390163 |VALVE 3/4 PT CO P 01 |11058.00
1557 | 17390217 |VALVE 3/4" (SELF CLOSING) P 01 |22698.00
1558 | 17390280 |VALVE1/2T P 01 |19851.00
1559 | 17390310 |GAUGE & BYPASS VALVE P 01 |14880.00
1560 | 17400030 |BRG ASM ROLLER P 01 |46363.00
1561 | 17400053 |BRG ASM ROLLER P 01 |44837.00
1562 | 17410060 |SPRING SINGLE COIL P 01 |21590.00
1563 | 17410137 |SINGLE COIL SPRING P 01 [31478.00
1564 | 17450044 |TAPE MULEHIDE PRESS SINSITIVE P 22 |420.00
1565 | 17450159 |GRAB IRON P 01 |589.00
1566 | 17450822 |FILTER AIR(975 075) P 01 |22663.00
1567 | 17450986 |RESERVOIR MAIN P 01 |42047.00
1568 | 17451085 |[CLAVIS P 01 |688.00
1569 | 17451103 |E TYPE COUPLER P 01 |137565.00
1570 | 17451115 |DRAFT GEAR/YOKE ASM P 01 |441964.00
1571 | 17451188 |CLAMP P 01 |113.00
1572 | 17451231 |CLIP-4-1/4-1/4 P 01 |61.00
1573 | 17451243 |HORN AIR WHISTLE P 03 |19843.00
1574 | 17451292 |FUEL FILTER ASM P 01 |15378.00
1575 | 17451530 |DUCT ASM P 01 |1154.00
1576 | 17451577 |LOOM11/2 P 01 |2366.00
1577 | 17451589 |GRAB IRON P 01 |675.00
1578 | 17451747 |COVER ASM P 01 |3787.00
1579 | 17451759 |DYNAMIC BRAKING FAN ASSEMBLY P 01 |1684607.00
1580 | 17451772 |SLEEVING INSULATION P 22 [376.00

31




S.No Part No |Description Cat | Unit |Mkt Price
1581 | 17452065 |VALVE SANDER CONTROL P 01 (10232.00
1582 | 17452156 |SLEEVE P 01 |1757.00
1583 | 17452168 |ELEMENT ENGINE AIR FILTER P 01 (23411.00
1584 | 17452193 |AFTER COOLER FINNED ASM P 01 |117674.00
1585 | 17452211 |BUSHING TRACTION ROD P 01 (4057.00
1586 | 17452259 |MOTOR NOSE LINK BUSHING P 01 |5271.00
1587 | 17452417 |OFFSET BRAKE SHOE P 01 (1687.00
1588 | 17452582 |VALVE RELAY P 01 |28649.00
1589 | 17452650 |INERTIAL FILTER APL P 01 (424769.00
1590 | 17452855 |SECONDARY YAW DAMPER P 01 |22215.00
1591 | 17452879 |COUPLING 4 FLEX P 01 |9852.00
1592 | 17452880 |DRIVE SHAFT P 01 |4134.00
1593 | 17452946 |TAG FUEL FILTER DRN P 01 (4341.00
1594

1595 | 17453148 |CASTING ASM ITEM (SAND TRAP) P 01 (1062.00
1596 | 17453173 |CLAVIS P 01 |597.00
1597 | 17453227 |BRAKE SHOE KEY P 01 |542.00
1598 | 17453458 |HALF CYL WEAR P 01 |4196.00
1599 | 17453793 |GEAR CASE MACH ASM KIT P 03 |126995.00
1600 | 17454050 |DUCT EXTRUSION P 13 (800.00
1601 | 17454062 |COVER EXTRUSION P 13 (778.00
1602 | 17454487 |KIT FOR HSG BRG COMP. P 03 |57312.00
1603 | 17454499 |KIT FOR HSG.BRG P 03 |190560.00
1604 | 17454967 |WIPER MOTOR ASM KIT P 03 |80028.00
1605 | 17454992 |VERTICAL DAMPER PRIMARY P 01 |18333.00
1606 | 17455017 |RADIATOR ASM KIT P 03 |2804922.00
1607 | 17455716 |FLOOR MAT P 01 |13025.00
1608 | 17455728 |FLOOR MAT P 01 |13025.00
1609 | 17455959 |GEAR CLAMP P 01 |1469.00
1610 | 17456010 |CENTRE BONDED JOINT P 01 |2090.00
1611 | 17457567 |HAND BRAKE ASSLY. P 01 |27916.00
1612 | 17480012 |AIR COMPRESSOR P 01 |1194805.00
1613 | 17660403 |LOCK BOLT KIT FOR PLATE ASM P 03 |153106.00
1614 | 17660415 |LOCK BOLT KIT FOR LINK MACH P 03 |61678.00
1615 | 17660427 |LOCK BOLT KIT FOR CAR BODY ROD P 03 |39454.00
1616 | 17660439 |LOCK BOLT KIT FOR CENTRE PIVOT P 03 |11577.00
1617 | 18000150 |SWITCH PANEL ASM P 01 (46071.00
1618 | 18001099 |BUSHING 1/2 M STRRL P 01 |284.00
1619 | 18010830 |PLUG TCC1 XA ZONE T41 P 01 (78715.00
1620 | 18010842 |PLUG TCC1 XB ZONE T42 P 01 |64722.00
1621 | 18010854 |PLUG TCC1 XC ZONE T43 P 01 |66614.00
1622 | 18011305 |CDT/CBL ASH FUEL LT. LH. P 01 |7223.00
1623 | 18011317 |CDT/CBL/ASM STEP LIGHT P 01 |7862.00
1624 | 18011329 |[STEP LH.RH. P 01 |6965.00
1625 | 18011330 |CDT/CBL ASH FUEL LT. RH. P 01 |7172.00
1626 | 18011378 |DYN.BRAK.GRID FAN TAPE & NON T P 03 |3273384.00
1627 | 18011639 |PLUG TCC2 XA ZONE T44 P 01 |84340.00
1628 | 18011640 |PLUG TCC2 XB ZONE T45 P 01 [84122.00
1629 | 18011652 |PLUG TCC2XC ZONE T46 P 01 |91056.00
1630 | 18020010 |TRALT.AY-TA 17-6MBE-CA6B P 01  |#iHHHHHiHH
1631 | 18030294 |RADAR ASSY P 01 |261161.00

32




S.No Part No |Description Cat | Unit |Mkt Price
1632 | 18040020 |AUXILLIARY GENERATOR P 01 |669709.00
1633 | 18050025 |CAB MTD COMPACT HVAC UNIT+INVE| P 01 |1189143.00
1634 | 18060018 |PIPE ASM P 01 (3022.00
1635 | 18080017 |TRACTION MOTOR P 01 |3378680.00
1636 | 18090011 |MOTOR OUTLINE P 01 |116558.00
1637 | 18090023 |54" RAD COOLING FAN P 01 |1777519.00
1638 | 18100065 |SHIELD STARTER MOTOR P 01 (6579.00
1639 | 18200011 |PANEL EQUIP P 01 (10512.00
1640 | 18250026 |RES 6 6 400W P 01 |3770.00
1641 | 18260019 [LAMP 25W 75V P 01 |175.00
1642 | 18300352 |RESISTER ASM P 01 (16419.00
1643 | 18310072 |START FUSE 800 A P 01 |11500.00
1644 | 18320491 |BUS BAR P 01 |455.00
1645 | 18330060 |CABLE -14E P 22 [98.00
1646 | 18330083 |CABLE-12C P 22 |153.00
1647 | 18330095 |CABLE 91/24 P 22 [962.00
1648 | 18330101 |[cable P 22 (4265.00
1649 | 18330204 |CABLE 37/24 P 22 {399.00
1650 | 18330228 |CABLE 225/24 P 22 |1745.00
1651 | 18330253 |CBL-202 COND P 22 [277.00
1652 | 18330277 |CABLE 27 CORE CONDUCTOR P 22 (5118.00
1653 | 18330320 |CABLE P 22 [1829.00
1654 | 18330344 |CABLE 2109/30 UNILAY P 22 [3921.00
1655 | 18330356 |CABLE 4 COND SHIELDED P 22 |461.00
1656 | 18330368 |CABLE 14 COND/-16AWS P 22 |1168.00
1657 | 18330484 |SEAL & WIRE P 01 |108.00
1658 | 18330514 |[STRAIN RELIEF P 01 (1104.00
1659 | 18330526 |CABLE 2 COND-12 TWT P 22 [558.00
1660 | 18330540 |MOLDING STRAIN RELIEF P 01 (1812.00
1661 | 18330800 |CABLE 225/24 (.105") P 22 [2158.00
1662 | 18340015 |TERM LUG 5/16 P 01 |58.00
1663 | 18340090 |TERM LUG P 01 |486.00
1664 | 18340155 |[TERM LUG P 01 |595.00
1665 | 18340179 |TERM.LUG 1/4 P 01 |28.00
1666 | 18340210 |TERM LUG 5/16 P 01 |40.00
1667 | 18340283 |TERM.LUG P 01 |601.00
1668 | 18340295 |TERM.LUG -10 P 01 (14.00
1669 | 18340428 |TERM.LUG 225/24 P 01 |98.00
1670 | 18340465 |TERM.LUG 3/8 P 01 [90.00
1671 | 18340489 |TERM.LUG -10 P 01 |57.00
1672 | 18341056 |TERMINAL LUG -3/8 P 01 |71.00
1673 | 18341068 |TERMINAL LUG 5/16 P 01 |71.00
1674 | 18350033 |CONNECTOR 2 WAY BUTT P 01 |21.00
1675 | 18350045 |TERMINAL RECEPTACLE P 01 |57.00
1676 | 18350057 |CONNECTOR 2 WAY BUTT P 01 |54.00
1677 | 18350227 |CONNECTOR FEMALE P 01 |413.00
1678 | 18350264 |SOCKET 0.062 P 01 |126.00
1679 | 18350306 |SOCKET.062 P 01 |147.00
1680 | 18360063 |PLUG 3 POLE MALE P 01 |6204.00
1681 | 18360075 |PLUG P 01 |2359.00
1682 | 18360105 |CONNECTOR PLUG P 01 |14562.00

33




S.No Part No |Description Cat | Unit |Mkt Price
1683 | 18360154 |CIRC CONN 8 33 PLUG P 01 |6139.00
1684 | 18360191 |PLUG CTRC32A27S P 01 |38818.00
1685 | 18360269 |M.U.RECEPTACLE 27 POLE P 01 (3816.00
1686 | 18360294 |LAMP 50W 75V P 01 |168.00
1687 | 18360324 |LAMP 200W 30V P 01 |5168.00
1688 | 18360361 |LAMP 30W 72W P 01 |160.00
1689 | 18360373 |LAMP FITTING P 01 |609.00
1690 | 18360683 |HEAD LIGHT ASM P 01 |14188.00
1691 | 18361262 |PLUG 24-2 P 01 (19117.00
1692 | 18361353 |LED BASED CAB LIGHT WITH SPOT P 01 [3924.00
1693 | 18361432 |COMMON FLASHER LIGHT(LED TYPE) P 01 (12636.00
1694 | 18370408 |N/PLT BAT KNIFE SW P 01 |116.00
1695 | 18370433 |LABEL4.00" P 01 (25.00
1696 | 18370603 |N/PLT HIGH VOLTAGE P 01 |155.00
1697 | 18440010 |PINION-17T(40074147) P 01 |46556.00
1698 | 18440022 |GEAR90T P 01 |246688.00
1699 | 18460057 |SPACER CABLE P 01 (12.00
1700 | 18460082 |CLEAT P 01 |63.00
1701 | 18460100 |PAD P 01 |48.00
1702 | 18460161 |CLEAT P 01 |271.00
1703 | 18460185 |PAD P 01 |18.00
1704 | 18460203 |CLEAT P 01 |53.00
1705 | 18460690 |CLEAT P 01 |265.00
1706 | 18461050 |CABLE SEALING ASM P 01 |12972.00
1707 | 18461062 |CABLE SEALING ASM P 01 (16214.00
1708 | 18461177 |CABLE SEALING SYSTEM FOR ECC-2 P 03 |46431.00
1709 | 18520066 |JUMPER & HANGER ASM P 01 |49260.00
1710 | 18520078 |CLAMP CABLE P 01 |773.00
1711 | 18520133 |CONDUIT ASM P 01 |2838.00
1712 | 18520479 |CLAMP P 01 [30.00
1713 | 18520534 |CLAMP INS 7/64 P 01 |46.00
1714 | 18520613 |CONDUIT ASM P 01 |87999.00
1715 | 18520637 |CONDUIT ASM P 01 |1649.00
1716 | 18520868 |CONDUIT & CABLE ASM P 01 |186094.00
1717 | 18530035 |SLEEVING INSULATION P 22 [973.00
1718 | 18530047 |SLEEVING INSULATION P 22 [1695.00
1719 | 18530163 |TUBING HEAT SHRINK P 01 (547.00
1720 | 18530229 |HEAT SHRINK TUBE P 01 |248.00
1721 | 18530266 |TUBING H/SHRINK P 01 |16.00
1722 | 18530278 |HEAT SHRINK TUBE P 01 |552.00
1723 | 18530280 |HEAT SHRINK TUBE P 01 |1187.00
1724 | 18530291 |TAPE ELCTRICAL P 22 [89.00
1725 | 18530448 |TAPE GLS & SILCON RUB P 27 [6378.00
1726 | 18530862 |HEAT SHRINKABLE TUBE P 01 |461.00
1727 | 18530874 |TUBING HT SHRINKAGE P 22 [63.00
1728 | 18530990 |TAPE FIBRE GLASS P 22 [176.00
1729 | 18531027 |SPARE WIRE CAP YELLOW P 01 |64.00
1730 | 18531039 |SPARE WIRE CAP P 01 |72.00
1731 | 18531064 |REFLECTIVE TAPE 3" WHITE P 22 [1035.00
1732 | 18531131 |TUBING HEAT SHRINK P 01 [317.00
1733 | 18531465 |TIE ANCHOR P 01 [29.00

34




S.No Part No |Description Cat | Unit |Mkt Price
1734 | 18531556 |INSULATOR SLEEVE P 01 (376.00
1735 | 18540028 |SNAP ON P 01 [21.00
1736 | 18540089 |GROMMET STRIP P 27 |179.00
1737 | 18540090 |[SILRUBBER COMPOUND P 13 (6049.00
1738 | 18640011 |LEAD ACID BATTERY(LM) P 01 (110336.00
1739 | 18640023 |SENSOR ASM 1000 RTD P 01 |5836.00
1740 | 18650016 |COOLING FAN P 01 |13026.00
1741 | 19010023 |BOLT 1/4 20 HEX P 01 [13.00
1742 | 19010035 |BOLT 1/4 20 HEX P 01 (20.00
1743 | 19010059 |BOLT 1/4 28 HEX P 01 [13.00
1744 | 19010060 |BOLT 1/4 28 HEX P 01 (13.00
1745 | 19010072 |BOLT 1/4 28 HEX P 01 [21.00
1746 | 19010138 |BOLT 1/4 28 HEX SHL P 01 (5231.00
1747 | 19010140 |BOLT 1/4 28 DR HEX P 01 |284.00
1748 | 19010278 |BOLT 1/4 20 1-1/4HEX P 01 (8.00
1749 | 19011027 |BOLT 5/16 18 HEX P 01 |15.00
1750 | 19011040 |BOLT 5/16 24 HEX P 01 |79.00
1751 | 19011052 |BOLT 5/16-24 HEX P 01 |[17.00
1752 | 19011064 |BOLT 5/16 24 HEX P 01 (22.00
1753 | 19011076 |BOLT 5/16 18 HEX P 01 [86.00
1754 | 19011088 |BOLT 5/16 18 HEX P 01 |86.00
1755 | 19011090 |BOLT 5/16 24 DR HEX P 01 |276.00
1756 | 19011106 |BOLT 5/16 24 DR HEX P 01 |158.00
1757 | 19011118 |BOLT 5/16 24 HEX SP P 01 |1278.00
1758 | 19011120 |BOLT 5/16 24 HEX P 01 |236.00
1759 | 19011131 |BOLT 5/16 24 DR HEX P 01 |213.00
1760 | 19011143 |BOLT5/16 18 12PT P 01 |386.00
1761 | 19011167 |BOLTSPL P 01 |174.00
1762 | 19012019 |BOLT 3/8-16 HEX P 01 |22.00
1763 | 19012020 |BOLT 3/8 16 HEX P 01 |15.00
1764 | 19012032 |BOLT 3/8 16 HEX P 01 |20.00
1765 | 19012044 |BOLT 3/8 16 HEX P 01 |20.00
1766 | 19012056 |BOLT 3/8 16 HEX P 01 (22.00
1767 | 19012068 |BOLT 3/8 16 HEX P 01 [29.00
1768 | 19012093 |BOLT 3/8 24 HEX P 01 (44.00
1769 | 19012111 |BOLT 3/8 - 24 HEX P 01 [22.00
1770 | 19012135 |BOLT 3/8 24 HEX P 01 [39.00
1771 | 19012147 |BOLT 3/8-24 HEX P 01 |61.00
1772 | 19012159 |BOLT 3/8 24 HEX P 01 [29.00
1773 | 19012172 |BOLT 3/8-24 HEX P 01 [34.00
1774 | 19012184 |BOLT 3/8 24 HEX P 01 |44.00
1775 | 19012196 |BOLT 3/8 24 HEX P 01 [89.00
1776 | 19012202 |BOLT 3/8 24 HEX P 01 |47.00
1777 | 19012214 |BOLT 3/8 24 HEX P 01 [34.00
1778 | 19012299 |BOLT 3/8 - 24 HEX P 01 |[17.00
1779 | 19012305 |BOLT 3/8 24 DR HEX P 01 |197.00
1780 | 19012317 |BOLT 3/8 24 DR HEX P 01 [338.00
1781 | 19012329 |BOLT 3/8-24 DR HEX P 01 |168.00
1782 | 19012330 |BOLT 3/8-24 DR HEX P 01 |246.00
1783 | 19012378 |BOLT 3/8 24 HEX P 01 |61.00
1784 | 19012408 |BOLT 3/8"-24 12 PT P 01 |335.00

35




S.No Part No |Description Cat | Unit |Mkt Price
1785 | 19012482 |BOLT 3/8 16 X 3/4 HEX P 01 (8.00
1786 | 19012500 |BOLT 3/8 16 HEX P 01 |7.00
1787 | 19012585 |BOLT CARRIAGE 3/8-16 P 01 |53.00
1788 | 19012603 |BOLT 3/8"-16 RD SQ NK P 01 [32.00
1789 | 19012639 |BOLT 3/8 16 HEX P 01 (41.00
1790 | 19012664 |BOLT 3/816 X 1 1/2 HEX SLFLKG P 01 |176.00
1791 | 19012731 |BOLT 3/8-16 HEX P 01 |18.00
1792 | 19013012 |BOLT 7/16 14X11/4 P 01 |[17.00
1793 | 19013024 |BOLT 7/16 20 HEX P 01 (54.00
1794 | 19013036 |BOLT 7/16 14 HEX P 01 |54.00
1795 | 19013048 |BOLT 7/16 14 HEX P 01 |88.00
1796 | 19014016 |BOLT 1/2 13 HEX P 01 |26.00
1797 | 19014028 |BOLT 1/2 13 HEX P 01 (28.00
1798 | 19014030 |BOLT 1/2 13 HEX P 01 [30.00
1799 | 19014041 |BOLT 1/2 13 HEX P 01 (61.00
1800 | 19014053 |BOLT 1/2 20 HEX P 01 |69.00
1801 | 19014065 |BOLT 1/220 HEX P 01 (44.00
1802 | 19014077 |BOLT 1/2 20 HEX P 01 |80.00
1803 | 19014089 |BOLT 1/2-20 HEX P 01 |98.00
1804 | 19014090 |BOLT 1/2 20 HEX P 01 [49.00
1805 | 19014107 |BOLT 1/2 20 HEX P 01 |52.00
1806 | 19014119 |BOLT 1/2 20 HEX P 01 |46.00
1807 | 19014120 |BOLT 1/2 20 HEX P 01 |64.00
1808 | 19014132 |BOLT 1/2 20 HEX P 01 |90.00
1809 | 19014144 |BOLT 1/220 HEX P 01 |64.00
1810 | 19014156 |BOLT 1/2 20 HEX P 01 |162.00
1811 | 19014168 |BOLT 1/2 20 HEX P 01 [319.00
1812 | 19014170 |BOLT 1/2 20 HEX P 01 |413.00
1813 | 19014181 |BOLT 1/2 20 HEX P 01 |86.00
1814 | 19014193 |BOLT 1/2-13 HEX P 01 |123.00
1815 | 19014223 |BOLT 1/2 20 DR HEX P 01 (445.00
1816 | 19014235 |BOLT 1/2 20 DR HEX P 01 |209.00
1817 | 19014247 |BOLT 1/2 20 DR HEX P 01 (147.00
1818 | 19014259 |BOLT 1/2 20 DR HEX P 01 |620.00
1819 | 19014260 |BOLT 1/2-20 DR HEX P 01 |295.00
1820 | 19014272 |BOLT 1/2-20 DR HEX P 01 |348.00
1821 | 19014296 |BOLT 1/2"-20 HEX P 01 (227.00
1822 | 19014326 |BOLT 1/2 20 DR HEX P 01 |261.00
1823 | 19014405 |NUT 1/2"-20 SPECIAL P 01 [99.00
1824 | 19014648 |BOLT 1/2 20 HEX P 01 |103.00
1825 | 19015010 |BOLT 7/8 14 HEX P 01 |695.00
1826 | 19015021 |BOLT 7/8 14 DR HEX P 01 |676.00
1827 | 19016013 |BOLT 5/8"-18 x 13/4" Lg HEX P 01 |132.00
1828 | 19016025 |BOLT 5/8"-18x2 1/2" Lg HEX P 01 |94.00
1829 | 19016037 |BOLT 5/8-18 x 2 1/4" AIRCRAFT P 01 [322.00
1830 | 19016049 |BOLT 5/8 11 HEX P 01 |255.00
1831 | 19016074 |BOLT5/811 12PT P 01 |629.00
1832 | 19016086 |BOLT 5/8 18 DR HEX P 01 |197.00
1833 | 19017017 |BOLT 114 HEX P 01 |415.00
1834 | 19017029 |BOLT 114 HEX P 01 |663.00
1835 | 19017030 |BOLT 114 HEX P 01 |821.00

36




S.No Part No |Description Cat | Unit |Mkt Price
1836 | 19017042 |BOLT11412PT P 01 (1622.00
1837 | 19017054 |BOLT 18 HEX P 01 |651.00
1838 | 19018010 |BOLT11/4 12 HEX P 01 (5443.00
1839 | 19018022 |BOLY 11/4 12 GEN CPG P 01 |3194.00
1840 | 19018034 |BOLT HEX P 01 |203.00
1841 | 19019014 |BOLT 3/4 16 HEX SHL P 01 |2618.00
1842 | 19019026 |BOLT 3/4 16 HEX P 01 (1043.00
1843 | 19019038 |BOLT 3/4 10 HEX P 01 [47.00
1844 | 19110017 |CYLLINER STUD ASM P 01 (116492.00
1845 | 19110080 [STUD 5/16" P 01 |226.00
1846 | 19110091 |STUD 1/2" P 01 (547.00
1847 | 19110108 |STUD 1/2" P 01 |184.00
1848 | 19110157 |[STUD 3/8 P 01 |290.00
1849 | 19110169 [STUD 3/8 P 01 |246.00
1850 | 19110182 |STUD 3/8 P 01 (246.00
1851 | 19110285 |STUD 3/8 16 WELD P 01 |51.00
1852 | 19150040 |SCREW 3/8 16 HS CAP P 01 |17.00
1853 | 19150064 |SCREW 10 24 HS CAP P 01 [22.00
1854 | 19150076 |SCREW 10 24 HS CAP P 01 [9.00
1855 | 19150088 |SCREW 1/2 20 HS CAP P 01 |461.00
1856 | 19150090 |SCREW 10 24 HS CAP P 01 |18.00
1857 | 19150106 |SCREW 3/8 16 HS CAP P 01 [36.00
1858 | 19150167 |SCREW 5/16 18 HS CAP P 01 [19.00
1859 | 19150210 |SCREW -6 32 FSL P 01 |248.00
1860 | 19150787 |SCREW P 01 |66.00
1861 | 19151019 |SCREW ADJUSTING P 01 |492.00
1862 | 19152140 |SCREW -1024 X 1/2 PCR P 01 (7.00
1863 | 19310031 |KEY WOODRUFF P 01 |121.00
1864 | 19310080 |KEY WOODRUFF 1/16X1 P 01 (121.00
1865 | 19320085 |CLEVIS P 01 |410.00
1866 | 19320097 |CLEVIS P 01 |962.00
1867 | 19330182 |PIN 3/16 SL SPRING P 01 |145.00
1868 | 19330224 |PIN P 01 (242.00
1869 | 19330339 |PIN 7/32 SL SPRING P 01 |16.00
1870 | 19330637 |PIN 1/2 CLEVIS P 01 |413.00
1871 | 19330870 |DOWEL(SEE 9335325) P 01 [83.00
1872 | 19330893 |DOWEL STD P 01 |188.00
1873 | 19330911 |DOWEL P 01 |230.00
1874 | 19331009 |DOWEL P 01 |327.00
1875 | 19331125 |SPANNER LOCK NUT P 01 |63.00
1876 | 19331174 |KIT FOR PINS OF BR.RIGGING P 01 |34396.00
1877 | 19340011 |SNAP RING P 01 |2274.00
1878 | 19340059 |RING RETAINING P 01 |8670.00
1879 | 19340060 |RING EXH RET TYPET P 01 |1161.00
1880 | 19340096 |RING RETAINER P 01 |20618.00
1881 | 19340102 |RING INTERNAL RETAINER P 01 |1385.00
1882 | 19340114 |RING SPLIT CLAMP P 01 |1809.00
1883 | 19340126 |SNAP RING P 01 |52.00
1884 | 19340163 |SNAP RING P 01 |1153.00
1885 | 19340175 |RING RETAINER P 01 |1874.00
1886 | 19340229 |RING INT RET P 01 |1636.00

37




S.No Part No |Description Cat | Unit |Mkt Price
1887 | 19340230 |SPRING RETAINER P 01 (101.00
1888 | 19340552 |RIVET 3/16" P 01 |44.00
1889 | 19350030 |NUT 1 14 HEX P 01 (113.00
1890 | 19350132 |NUT 5/8 18 HEX P 01 |26.00
1891 | 19350144 |NUT 5/8 18 HEX JAM P 01 (23.00
1892 | 19350156 |NUT 5/8 18 HEX JAM P 01 |145.00
1893 | 19350170 |NUT 5/8 24 HEX P 01 (125.00
1894 | 19350296 |NUT -6 32 HEX P 01 |7.00
1895 | 19350429 |NUT 3/4"-10 HEX P 01 (46.00
1896 | 19351021 |NUT 11/4 12 SELF LOCKING P 01 |737.00
1897 | 19353017 |NUT 1FLS TUBE P 01 |588.00
1898 | 19354034 |NUT 1 14 SLFLKG P 01 |191.00
1899 | 19354046 |NUT 114 SLFLKG P 01 |330.00
1900 | 19354060 |NUT 1/2 13 SLF LKG P 01 [19.00
1901 | 19354101 |NUT HEX THICK,TYPE CLLO P 01 (50.00
1902 | 19354230 |NUT 9/16 18 SLFLKG HEX P 01 |61.00
1903 | 19355014 |NUT 1/2 20 SLFLKG P 01 (22.00
1904 | 19355040 |NUT 1/2 20 SLFLKG P 01 [22.00
1905 | 19355063 |NUT 1/2"-20 SPLINE P 01 (273.00
1906 | 19355099 |NUT 1/4 28 SLFLKG P 01 [32.00
1907 | 19355105 |NUT 3/4 16 SLFLKG P 01 |67.00
1908 | 19355166 |NUT 3/8 24 SLFLKG P 01 [18.00
1909 | 19355208 |NUT5/8 18 SLFLKG P 01 |137.00
1910 | 19355233 |NUT 5/16 18 SLFLKG P 01 [39.00
1911 | 19355245 |NUT5/16 24 SLFLKG P 01 [33.00
1912 | 19355257 |NUT 7/16 20 SLFLKG P 01 |70.00
1913 | 19355269 |NUT 1/2 13 SLF LKG P 01 (14.00
1914 | 19356020 |NUT 212 SPECIAL P 01 |1694.00
1915 | 19357023 |NUT 3/8 24 SPLINE P 01 |353.00
1916 | 19357035 |NUT 3/8 24 SPLINE P 01 |245.00
1917 | 19357072 |NUT 3/8 24 SPLINE P 01 |119.00
1918 | 19359020 |SQUARE NUT 1/2"-13 P 01 |1033.00
1919 | 19390038 |WASHER 3/8 SPR LK P 01 (7.00
1920 | 19390040 |WASHER 1/2 SPR LK P 01 [13.00
1921 | 19391134 |WASHER TYPE A FLAT P 01 (25.00
1922 | 19391160 |WASHER 5/8 FLAT P 01 |26.00
1923 | 19391201 |WASHER 1 FLAT P 01 |88.00
1924 | 19391213 |WASHER 1 FLAT P 01 [23.00
1925 | 19391560 |WASHER -6 FLAT P 01 |130.00
1926 | 19393039 |WASHER 3/8 AIR CRAFT P 01 |[17.00
1927 | 19393052 |WASHER 5/8 AIRCRAFT P 01 [39.00
1928 | 19394019 |WASHER SPECIAL P 01 |3036.00
1929 | 19394020 |WASHER SPECIAL P 01 |69.00
1930 | 19394056 |WASHER SPECIAL P 01 |396.00
1931 | 19394070 |WASHER SPECIAL P 01 |[31.00
1932 | 19394100 |WASHER SPECIAL P 01 |112.00
1933 | 19394135 |WASHER SPECIAL P 01 |214.00
1934 | 19394147 |WASHER SPECIAL P 01 [18.00
1935 | 19394184 |WASHER SPECIAL P 01 |55.00
1936 | 19394329 |WASHER SPECIAL P 01 |1106.00
1937 | 19394330 |WASHER 3/4 FLAT P 01 |106.00

38




S.No Part No |Description Cat | Unit |Mkt Price
1938 | 19394500 |WASHER SPECIAL P 01 (131.00
1939 | 19394597 |WASHER SPECIAL P 01 |248.00
1940 | 19395012 |WASHER INJECTOR CRAB P 01 (406.00
1941 | 19397033 |WASHER THRUST P 01 |12557.00
1942 | 19398049 |WASHER-8 INT LK P 01 (40.00
1943 | 19670035 |DOWEL P 01 |129.00
1944 | 19670047 |DOWEL P 01 |58.00
1945 | 19670059 |DOWEL P 01 |155.00
1946 | 19840202 |KIT FOR HUCK BOLT WASHERS P 03 |15300.00
1947 | 19840226 |KIT FOR BOLTS OF BR. RIGGING P 03 |5318.00
1948 | 19840238 |KIT FOR WASHER OF BRAKE RIGGIN P 03 (8745.00
1949 | 19840240 |KIT FOR NUTS OF BR RIGGING P 03 |5081.00
1950 | 19840639 |KIT OF HHP TURBO HARDWARE P 03 (44431.00
1951 | 29070235 |SS TUBE 10 ODx 1WTx6 Mtr Lg P 22 |466.00
1952 | 29120032 |SS TUBE 38.1 ODx3.404WTx6 Mtr P 22 |4638.00
1953 | 29120068 |SS TUBE 25.4 ODx 0.889WT x6 Mt P 22 (2058.00
1954 | 29120070 |SS TUBE 12.70Dx0.889WT X6Mtr P 22 [382.00
1955 | 70109450 |3M 150G PSA GOLD SANDIN DISC P 01 |6584.00
1956 | 70109886 |3M 240G PSA GOLD SANDIN DISC P 01 (4250.00
1957 | 70109904 |3M TACK CLOTH 05144-03192-4 P 01 |797.00
1958 | 70109916 |3M 01443 80G PSA GOLD SANDIN P 01 (3442.00
1959 | 73380179 |NAISL WIRE MS 2.00X25MM P 13 (164.00
1960 | 75613438 |FLEXIBLE PVC FLRING P 22 |1820.00
1961 | 76010727 |ELECTRODE 3.25MM P 01 [8.00
1962 | 76010739 |ELECTRODE 4MM P 01 |16.00
1963 | 76011410 |L.H.ELECTRODE 3.15 MM P 01 |11.00
1964 | 76011434 |LH ELECTRODE 6.3MM ASTM P 01 |73.00
1965 | 76011598 |L H ELECTRODE 4.0MM ASTM P 01 |12.00
1966 | 76011604 |LH ELECTRODE 5.0MM ASTM P 01 [19.00
1967 | 76018441 |CABON ARC GAUGING P 01 [34.00
1968 | 76018921 |STK ELECTRODE 3.15 MM P 01 [30.00
1969 | 76018945 |ELECTRODE 5 MM 6011 P 01 [24.00
1970 | 76019147 |ELECTRODE E-6020 DH 6.3 MM P 01 |80.00
1971 | 76019226 |ELECTRODE 5MM P 01 |50.00
1972 | 76019329 |WELDING ELECTRODE P 01 |18.00
1973 | 76114028 |WIRE5 MM P 13 (992.00
1974 | 76114053 |SOLID WELD WIRE 0.035" P 13 (324.00
1975 | 76114065 |1.2MM MCAW WIRE P 13  (890.00
1976 | 76114077 |1.6MM MCAW WIRE P 13  [599.00
1977 | 76114090 |2 MM FCAW WIRE P 13 [1638.00
1978 | 76116001 |FLUX P 13 (918.00
1979 | 76116013 |SPATTER CURE P 13 (372.00
1980 | 76116025 |LINCOLN WELD FLYX L-760 P 13 [660.00
1981 | 76116037 |LINCOLN WELD FLUX L-761 P 13 [756.00
1982 | 76116049 |7/32" LINCOLN WLD WIRE L-60 P 13  (980.00
1983 | 76116050 |5/32"LINCOLN WELD WIRE L-60 P 13 (322.00
1984 | 76116062 |Cu COATED WELD WIRE 3.2mm dia P 13  (1005.00
1985 | 77032240 |ENAMEL SYNTH OLIVE GREEN P 51 [347.00
1986 | 77035707 |SYNTHETIC ENAMEL CAB BEIGE P 51 [388.00
1987 | 77070057 |PU THINNER KIT- 77070276 & P 51 {233.00
1988 | 77070069 |EPOXY THINNER KIT-29670342 P 51 [258.00

39




S.No Part No |Description Cat | Unit |Mkt Price
1989 | 77070100 [EPOXYPOLY SURFACER KIT29670342 P 51 [392.00
1990 | 77070112 |EPOXY PRIMER KIT-29670342 P 51 |411.00
1991 | 77070148 |P U PAINT KIT FOR WDG4D P 01 (154449.00
1992 | 77093306 |ALUMINIUM FINISH PAINT P 51 |662.00
1993 | 77115454 |HEAT RESISTING SUEDE GREY ALKY P 51 |341.00
1994 | 77190403 |PETROLEUM HYDRO CARBON SOLVEN| P 51 |169.00
1995 | 77195700 [NC CLEANING SOLVENT P 51 |874.00
1996 | 80010325 |HIGH SPEED DIESEL P 51 |190796.00
1997 | 80010349 |[GEAR CASE LUBRICANT SHC634 P 51 |1155.00
1998 | 80014823 |OIL MOBIL DTE HEAVY/MEDIUM P 51 |208.00
1999 80014975 ([SERVO PRESS-150 P 51 (386.00
2000 | 80031365 |SHELL CORDENCE P 13  |208.00
2001 | 80033568 |GREASE SHELL ALVANIA P 13  (380.00
2002 | 80034858 |SILICON GREASE P 13 |11380.00
2003 80980053 |(COMP.LUBE OIL EMS1005 P 51 (386.00
2004 | 81035871 |NALCO 2100 P 51 |248.00
2005 | 81035883 |ENVIRON.FRIENDLY BIO DEGRADABL P 51 |558.00
2006 | 81040260 |CO2 GAS P 13 |65.00
2007 | 84115245 |COMP ASBS FIB CAF-9 1.6 MM THK P 13 [526.00
2008 | 84130106 |FEVICOL P 13  |314.00
2009 | 84130209 |HOTE TITE PASTE P 01 |376.00
2010 | 84130234 |INDUSTRIAL ADHESIVE 1/2 GAL P 51 |5495.00
2011 | 84130283 |ADHESIVE MAXIFIX P 01 |58.00
2012 | 84130738 |MOLY KOTE Z MIL-M-7866A P 13 |3644.00
2013 | 84130817 |LOCTITE-246 P 51 |87454.00
2014 | 84134630 |CELLULOSE TATE 25 MM x 65 MTR P 01 (49.00
2015 | 84134641 |MASKING TAPE11/2IN P 01 |63.00
2016 | 84134653 |CELLULOSE TAPE 50 MM x 65 MTR P 01 (129.00
2017 | 84134689 |MASKING TAPE 1" X 50 MTR P 01 |98.00
2018 | 84134690 |MASKING TAPE 1"X 55 MTR P 01 (109.00
2019 | 84134707 |MASKING TAPE 2"X 55 MTR P 01 |182.00
2020 | 84134719 |TAFLON TAPE P 01 (33.00
2021 | 84134720 |MASKING TAPE 3" x 50 MTR P 01 |490.00
2022 | 84134902 |ADHESIVE (LOCTITE MR 5009 Hi P 01 (9518.00
2023 | 84134951 |LOCTITE-243 (1 TUBE=250 ML) P 51 [33281.00
2024 | 84134975 |LOCTITE-270 (250 ML TUBE) P 01 (8987.00
2025 | 84134987 |LOCTITE -601 (250 ML TUBE) P 01 |8088.00
2026 | 84135001 |MATERIAL FOR CLEAN/REMOVE RUST| P 01 (2325.00
2027 | 84135013 |LOCTITE-641 P 51 [32349.00
2028 | 84135037 |SEALING COMPOUND P 51 |33088.00
2029 | 84135049 |SEALING COMP.LOCTITE 976-41 P 51 |33944.00
2030 | 84135050 |SEALANT P 51 |33944.00
2031 | 84139821 |LOCTITE-577 (1 TUBE 250 CC) P 01 (5767.00
2032 | 84139833 |FEL.PRO.IMPROVED C 5A P 13 |2846.00
2033 86900067 |WOOLEN FELT 10MMX127MMX12701 P 01 |838.00
2034 | 86900079 |WOOLLEN FELT 199MMX95MMX1410 P 01 (1642.00
2035 10051521 |Secondary Fuel Oil Filter P 01 (3762
2036 | 10051557 |Primary fuel OIL Filter P 01 (6225
2037 | 11239566 |AXLE Rough Machind P 01 |123670
2038 | 12319417 |CIRCUIT BRAKER 30 AMPS P 01 (3928

40




S.No Part No |Description Cat | Unit |Mkt Price
Detector Repair includes Crankcase
2039 16020574 and Low Wgter Kit P ot 21662
2040 16050186 |CLEVIS ASSEMBLY 8104467 Ba P 01 (3767
2041 16070124 |Water Pump Repair Kit 40000927 B P 01 34158
AuxiliarymGenerator Drive ASM P 01
2042 16080040 |g,~073g 236597
2043 16120863 |Lube Oil Line 8117605 P 01 (2622
2044 16121030 (Flange 8364299 P 01 (948
2045 16140310 |Gear Cam Shaft 8069019 P 01 (87503
2046 16170118 |Gasket 8291349 P 01 (56
2047 16170878 |Seal O- Ring 8343161 P 01 (18
2048 16171007 (Seal O- Ring 8478924 P 01 (27
2049 16171044 (Seal O- Ring 8085182 P 01 |28
2050 16171159 |[Element Filter Fiber glass for Ecc P 01 1861
2051 16171160 |Viton Seal O- Ring 40061836 P 01 (203
Kit Gasket (lube Oil Strainer P
2052 16171378 40052426 01 (8210
KIT SEAL(CYLINDR HEAD P
2053 16171421 COVER) 9575130 01 (5750
2054 16180070 |Plate Retainer 8266455 P 01 (381
2055 16210542 |Kit hardware Fork rod 8409745 P 01 (3703
2056 16240418 |Valve 1/4"Relief 40047147 P 01 |9182
2057 16240947 |VALVE 7/8 RELIEF 40047146 P 01 (8216
16241198 |Two stagelube oil & fuel oil filter P
2058 (Two Pi(gce) 40056007 01 |6150
2059 16350042 [Kit Cylinder Test Valve ASM 4003660 P 01 |3a11
2060 17050625 |Cap Assembly Pressure 9323490 P 01 |4423
2061 17272464 |Coupling Gasket Flex 3/4" P 01 |207
2062 17281490 |[Coupling Gasket Flex 1" P 01 (2051
2063 17453057 |Element Filter Fiber Glass P 01 (4515
2064 17453070 (Wiper Arm Blade P 01 (2201
2065 17454955 |Wiper Motor asm kit door glass P 01 (44286
2066 17455509 |Kit Seal MVCC P 01 (2584
2067 17480048 (Compressor Oil Filter spin P 01 (2637
2068 19330844 |Dowel 8028738 P 01 (265

41




